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1.0

2.0

3.0

SUMMARY OF TEST REPORT

It was found that the OFDM Access Point - CAP58430, Model Number(s) 5780APUS (for
USA), 5780APC (for Canada & Europe)as tested as a CLASS Il permissive change meets the
radio interference radiated emission requirements of the FCC "Rules and Regulations”, Part 15,
Subpart C, Section 15.247 for operational in the 902-928 MHz, 2400-2483.5 MHz, and 5725-
5850 MHz, Bands. Test report 15749 (tested in October 2009) is referenced as the basis for this
CLASS Il permissive change test report.

INTRODUCTION

On February 16, 17 & 18, 2010, a series of radio frequency interference measurements was
performed on OFDM Access Point - CAP58430, Model Number(s) 5780APUS (for USA),
5780APC (for Canada & Europe), Serial Numbers: 0AO003E37A00D, O0AO03E3FFF59,
0AO003E370A0A. The tests were performed according to the procedures of the FCC as stated in
the "Methods of Measurement of Radio-Noise Emissions for Low-Voltage Electrical and
Electronic Equipment in the Range of 9 kHz to 40 GHz" found in the American National
Standards Institute, ANSI C63.4-2003 & the FCC guidance document "Measurement of Digital
Transmission Systems Operating under Section 15.247 - March 23, 2005". Tests were performed
by personnel of D.L.S. Electronic Systems, Inc. who are responsible to Donald L. Sweeney,
Senior EMC Engineer.

D.L.S. Electronic Systems, Inc. is a full service EMC/Safety Testing Laboratory accredited to
ISO 17025. NVLAP Certificate and Scope can be viewed at http://www.dIsemc.com/certificate.
Our facilities are registered with the FCC, Industry Canada, and VCCI.

Main Test Facility: O.A.T.S. Test Facility:

D.L.S. Electronic Systems, Inc. D.L.S. Electronic Systems, Inc.
1250 Peterson Drive 166 S. Carter Street

Wheeling, Illinois 60090 Genoa City, Wisconsin 53128

FCC Registration Number: 334127

OBJECT

The purpose of this series of tests was to determine if the test sample could meet the radio
frequency interference emission requirements of the FCC "Rules and Regulations”, Part 15,
Subpart C, Sections 15.205, 15.209 & 15.247 for Intentional Radiators operating in the Bands
902-928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz.
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4.0

TEST SET-UP

All emission tests were performed at D.L.S. Electronic Systems, Inc. and set up according to the
ANSI C63.4-2003, Annex H or following the guidelines in the FCC's "Measurement of Digital
Transmission Systems Operating under Section 15.247 - March 23, 2005". The conducted tests
were performed with the test item placed on a non-conductive table (table top equipment),
located in the test room. Equipment normally operated on the floor was tested by placing it on
the metal ground plane. The ground plane has an electrical isolation layer over its surface
approximately 7mm thick. The power line supplied was connected to a dual line impedance
stabilization network electrically bonded to the ground plane, located on the floor. The networks
were constructed per the requirements of the ANSI C63.4-2003, Annex H.

All radiated emissions tests were performed with the test item placed on a 80 cm high rotating
non-conductive table, located in the test room. Equipment normally operated on the floor was
placed on a metal covered turntable which is flush with the surrounding conducting ground
plane. The ground plane has an electrical isolation layer over its surface approximately 7 mm
thick. The EUT is separated from the turntable ground plane by a non-conductive layer. The
equipment under test was set up according to ANSI C63.4-2003, Sections 6 and 8 or following
the guidelines in the FCC's "Measurement of Digital Transmission Systems Operating under
Section 15.247 - March 23, 2005", as indicated in the test data section of this test report..
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5.0

TEST EQUIPMENT (Bandwidths and Detector Function)

All preliminary data below 1000 MHz was automatically plotted using the ESI 26/40 Fixed
Tuned Receiver. The data was taken using Peak, Quasi-Peak or the Average Detector Functions
as required. This information was then used to determine the frequencies of maximum emissions.

Above 1000 MHz, final data was taken using the Average Detector.

Below 1000 MHz, final data was taken using the ESI 26/40 Fixed Tuned Receiver. These plots
were made using the Peak or Quasi-Peak Detector functions, with manual measurements
performed on the questionable frequencies using the Quasi-Peak or the Average Detector
Function of the ESI 26/40 Fixed Tuned Receiver as required. Above 1000 MHz, final data was

taken using the Average Detector on the Spectrum Analyzer.

The bandwidths shown below are specified by ANSI C63.4-2003, Section 4.2.

Frequency Range

Bandwidth (-6 dB)

10 to 150 kHz 200 Hz
150 kHz to 30 MHz 9 kHz
30 MHz to 1 GHz 120 kHz

Above 1 GHz 1 MHz

A list of the equipment used can be found in Table 1. All primary equipment was calibrated

against known reference standards with a verified traceable path to NIST.
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6.0 AMBIENT MEASUREMENTS

For emissions measurements, broadband antennas and an EMI Test Receiver with a panoramic
spectrum display are used. First the frequency range is scanned and displayed on the test receiver
display. Next the scanned frequency range is divided into smaller ranges, and then it is manually
tuned through to determine the emissions from the EUT. A headset or loudspeaker is connected
to the test receiver’s AM/FM demodulated output as an aid in detecting ambient signals and
finding frequencies of significant emission from the EUT. If there is any doubt as to the source
of the emission, it is further investigated by rotating the EUT, or by disconnecting the power
from the EUT.

The EUT is set up in its typical configuration and operated in its various modes. For tabletop
systems, cables are manipulated within the range of likely configurations. For floor-standing
equipment, the cables are located in the same manner as the user would install them and no
further manipulation is made. If the manner of cable installation is not known, or if it changes
with each installation, cables or wires for floor-standing equipment shall be manipulated to the
extent possible to produce the maximum level of emissions. For each mode of operation, the
frequency spectrum is monitored. Variations in antenna height, antenna polarization, EUT
azimuth, and cable or wire placement (each variable within bounds specified elsewhere) are
explored to produce the emissions that have the highest amplitude relative to the limit. These
methods are performed to the specifications in ANSI C63.4-2003.
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7.0

DESCRIPTION OF TEST SAMPLE: (See also Paragraph 8.0)

7.1

7.2

7.3

7.4

7.5

Description:

5.7GHz ISM transceiver Motorola OFDM Access Point.

PHYSICAL DIMENSIONS OF EQUIPMENT UNDER TEST

Length: 14 in x Width: 9 in x Height: 3 in

LINE FILTER USED:

INTERNAL CLOCK FREQUENCIES:

Switching Power Supply Frequencies:

150 kHz, 75 kHz

Clock Freguencies:

25 MHz, 20 MHz

DESCRIPTION OF ALL CIRCUIT BOARDS:

1.

Gen 2 HP PC Board
17 dBi Antenna
Connector

Cable for Connectorized Antenna
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8.0

9.0

ADDITIONAL DESCRIPTION OF TEST SAMPLE:
(See also Paragraph 7.0)

Transmitter parameters are software controlled and set to Motorola's specifications.

EUT was tested at 5, 10, and 20 MHz channel bandwidth.

PHOTO INFORMATION AND TEST SET-UP

Item 0 OFDM Access Point - CAP58430
Model Number(s) 5780APUS (for USA), 5780APC (for Canada & Europe)
Serial Numbers: 0AO03E37A00D, 0A003E3FFF59, 0AO03E370A0A

Item 1 Motorola 17 dBi Antenna with 1 dB loss cable.
Model: Ant. part No: 8514724E01; Serial Number: NA

Item 2 15 meter non-shielded Power/Ethernet CAT 5e communications cable with plastic
connectors.
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10.0 RADIATED PHOTOS TAKEN DURING TESTING

Radiated Front
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10.0 RADIATED PHOTOS TAKEN DURING TESTING (CON’T)

Radiated Back
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10.0 RF CONDUCTED PHOTO TAKEN DURING TESTING

|
. CanarY

RF Conducted
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11.0

12.0

RESULTS OF TESTS

The radio interference emission charts can be seen on the pages at the end of this report. Data sheets
indicating the test measurements taken during testing can also be found at the end of this report.

NOTE:

The Transmitter Duty Cycle test and the Power Line Conducted Emissions tests are not required.
The modifications made to the OFDM Access Point - CAP58430, Model Number(s) 5780APUS (for
USA), 5780APC (for Canada & Europe) will not affect the powerline conducted emissions or the
duty cycle. Data and graphs for the transmitter duty cycle and powerline conducted emissions can be
seen in test report 15749 (October 2009).

CONCLUSION
It was found that the OFDM Subscriber Module - OFDM Access Point - CAP58430, Model
Number(s) 5780APUS (for USA), 5780APC (for Canada & Europe) meets the radio interference

radiated emission requirements of the FCC "Rules and Regulations”, Part 15, Subpart C, Section
15.247 for operational in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz Bands.
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TABLE 1-EQUIPMENT LIST

Model Serial Frequency Cal Due
Description | Manufacturer | Number Number Range Dates
Receiver Rohde & ESI 40 837808/006 20 Hz - 40 GHz 3/10
Schwarz
Preamplifier Rohde & TS-PR10 032001/004 9kHz -1 GHz 1/11
Schwarz
Antenna EMCO 3104C 00054892 20 MHz - 200 MHz 7/11
Antenna EMCO 3146 1205 200 MHz -1 GHz 7/11
Preamp Miteq AMF-6D- 313936 1GHz-10GHz 5/10
100200-50
Horn Antenna EMCO 3115 6204 1-18GHz 5/11
High Pass Planar HP8G- PF1225/0728 7-26 GHz 7/10
Filter 7G8-CD-
SFF
Preamp Miteq AMF-8B- 438727 18GHz-26GHz 8/10
180265-40-
10P-H/S
Horn Antenna | A.H. Systems, | SAS-574 222 18 - 40GHz 5/10
inc.
High Pass Planar CL22500- | PF1229/0728 15-40 GHz 7/10
Filter 9000-CD-
SS
Preamp Rohde & TS-PR40 052002/025 26GHz-40GHz 8/10
Schwarz

All primary equipment is calibrated against known reference standards with a verified traceable path to
NIST.
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APPENDIX A

TEST PROCEDURE

Part 15, Subpart C, Section 15.207

ANSI C63.4-2003
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APPENDIX A

1.0 ACPOWER LINE CONDUCTED EMISSION MEASUREMENTS

If applicable, the conducted emissions were measured over the frequency range from 150 kHz to
30 MHz in accordance with the power line measurements as specified in the American National
Standards Institute, ANSI C63.4-2003, Section 12. Since the device is operated from the public
utility lines, the 115 Vac 60 Hz power leads, high and low sides, were to be measured by connecting
the measuring equipment to the appropriate meter terminal of the LISN. All signals were then
recorded. The allowed levels for Intentional Radiators cannot exceed the following:

Frequency of Conducted Limits (dBuV)
Emissions (MHz) Quasi Peak Average
15t0.5 66 to 56 56 to 46
5t05 56 46
5t0 30 60 50

NOTE:

The conducted emissions test was not required because the OFDM Access Point - CAP58430
modifications will not affect the conducted emissions. See test report 15749 (October 2009).
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APPENDIX B

TEST PROCEDURES

Part 15, Subpart C, Section 15.247 (a-h)
OPERATION WITHIN THE BAND 902-928 MHz,

2400-2483.5 MHz AND 5725-5857 MHz

ANSI C63.4-2003
AND

KDB Publication No. 558074 (DTS)

NOTE:

Per the FCC's guidance document "Measurement of Digital Transmission Systems Operating under Section
15.247 - March 23, 2005", as indicated in the test data section of this test report.
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1.0

SPURIOUS EMISSIONS AT ANTENNA TERMINALS - PART 15.247(d), 15.203 & FCC
Guidance Document "Measurement of Digital Transmission Systems Operating under Section
15.247 - March 23, 2005",

Spurious conducted emissions were measured at the antenna terminals. Plots were made showing the
amplitude of each harmonic emission with the equipment operated. As shown by the radiated charts
there was no reason to believe that there were any spurious emissions other than the harmonics that
were than individually investigated when doing the conducted test at the antenna terminals.
Measurements were made up to the 10" harmonic of the fundamental.

As stated in 15.203 the OFDM Access Point - CAP58430 was designed to ensure that no antenna
other than that furnished by Motorola Inc will be used with the EUT. The use of a permanently
attached antenna or antenna that uses an unique coupling to the intentional radiator was considered
to comply with section 15.203.

The allowed emissions for transmitters operating in the 5725 MHz - 5850 MHz bands for OFDM
Access Point - CAP58430 equipment are found under Part 15, Section 15.247(d). This paragraph
states that in any 100 kHz bandwidth outside the frequency band which the spread spectrum
intentional radiator is operating, the radio frequency power produced by the intentional radiator shall
be at least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level
of the desired power.

NOTE: See pages below for the data and graphs of the actual measurements made.
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2.0 RESTRICTED BANDS
As stated in Section 15.205a, the fundamental emission from the OFDM Access Point - CAP58430
shall not fall within any of the bands listed below:
Frequency Frequency Frequency Frequency
in MHz in MHz in MHz in GHz
.0900 to .1100 162.0125t0 167.17 2310.0 to 2390 9.30to 9.50
4900to .5100 167.7200to  173.20 2483.5 to 2500 10.60t0 12.70
2.1735t0 2.1905 240.000 to 285.00 2655.0 to 2900 13.25 t0 13.40
8.362 to0 8.3660 322.200to 335.40 3260.0 to 3267 14.47 to 14.50
13.36  t013.410 399.900to  410.00 3332.0 to 3339 15.3510 16.20
25.50 t025.670 608.000 to 614.00 3345.8 to 3358 17.70 to 21.40
3750 to038.250 960.000 to 1240.00 3600.0 to 4400 22.01t023.13
73.00 to75.500 | 1300.000 to 1427.00 4500.0 to 5250 23.60 to 24.00
108.00 t0121.94 | 1435.000 to 1626.50 5350.0 to 5450 31.20 to 31.80
123.00 t0138.00 | 1660.000 to 1710.00 7250.0 to 7750 36.43 to 36.50
149.90 to150.00 | 1718.800 to 1722.20 8025.0 to 8500 ABOVE 38.60
156.70 t0156.90 | 2200.000 to 2300.00 9000.0 to 9200
NOTE:
The noise floor within the Restricted Bands for the EMC Receiver will typically lay 20 dB below the
limit.
3.0 RESTRICTED BAND AND BAND EDGE COMPLIANCE

Motorola, Inc.

5780APUS (for USA), 5780APC (for Canada & Europe)

16018

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum intentional
radiator is operating, the attenuation below the general limits specified in 15.209 is not required.

The field strength of any radiated emissions which fall within the restricted bands shall not exceed
the general radiated emissions limits as stated Section 15.209.

NOTE: See pages below for the graphs made showing compliance for Restricted Band and Band

Edge Compliance.
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4.0

FIELD STRENGTH OF FUNDAMENTAL AND SPURIOUS EMISSION MEASUREMENTS

The radiated measurements made at D.L.S. Electronic Systems, Inc., for the OFDM Access Point -
CAP58430, Model Number(s) 5780APUS (for USA), 5780APC (for Canada & Europe), are shown
in tabulated and graph form. Preliminary radiation measurements were performed at a 3 meter test
distance with the limits adjusted linearly when required. The frequency range from 30 MHz to over
960 MHz, depending upon the fundamental frequency as stated in Part 15.33a, was automatically
scanned and plotted at various angles.

Measurements for the OFDM Access Point - CAP58430 were made up to 40000 MHz, in
accordance with Section 15.33a for Intentional Radiators with a fundamental frequency of 5730 -
5845 MHz. For intentional radiators, the frequency range to be investigated is determined by the
lowest radio frequency generated by the device without going below 30 MHz, up to at least the tenth
harmonic of the highest fundamental frequency or 10 GHz, whichever is lower. At those frequencies
where significant signals were detected, measurements were made over the entire frequency range
specified in FCC Part 15, Subpart C, Section 15.247 at the open field test site, located at Genoa City,
Wisconsin, FCC file number 31040/SIT. When required, limits were extrapolated using a linear
extrapolation.

All signals in the frequency range of 30 MHz to 2000 MHz were measured with a Biconical Antenna
or tuned dipoles and from 200 MHz to 1000 MHz, a Log Periodic or Tuned Dipoles were used.
From 1000 MHz to 25 GHz Horn Antennas were used. During the test the equipment was rotated
and the antenna was raised and lowered from 1 meter to 4 meters to find the maximum level of
emissions. In order to find maximum emissions, the cables were moved through all the positions the
equipment would be expected to experience in the field. The EUT, peripheral equipment and cables
were configured to meet the conditions in ANSI C63.4-2003, Clauses 6 & 8, Test procedures for the
radiated field strength of spurious emissions is per FCC Guidance Document "Measurement of
Digital Transmission Systems Operating under Section 15.247 - March 23, 2005". Tests were made
with the receive antenna(s) in both the horizontal and vertical planes of polarization. In each case,
the table was rotated to find the maximum emissions.
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4.0

FIELD STRENGTH OF FUNDAMENTAL AND SPURIOUS EMISSION MEASUREMENTS
(CON’T)

As stated in Section 15.247(b) the allowed maximum peak output power of the transmitter shall not
exceed 1 Watt. In any 100 kHz bandwidth outside these frequency bands (the power that is produced
by the modulation products of the spreading sequence), the information sequence and the carrier
frequency shall be either at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power. Attenuation below the general limits specified in
15.209 is not required.

Field strength limits are at a distance of 3 meters. The emission limits shown are based on
measurement instrumentation employing an average detector.

Emissions radiated outside of the specified frequency bands, except for harmonics are attenuated by
at least 50 dB below the level of the fundamental or to the general radiated emission limits in Section
15.209, whichever is the lesser attenuation.

Preliminary radiated emission measurements were performed at a 3 meter test distance. The
frequency range from 30 MHz to 1000 MHz was automatically scanned and plotted at various
angles.

NOTE:

See test report 15749 (tested in October 2009) for additional Fundamental and Spurious Emission
Measurements.
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APPENDIX C

Part 15, Subpart C, Section 15.247 (d)

Radiated Spurious Emissions in Restricted Bands
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1.0

Test Run: Radiated emission test

Rule Section: Section 15.247(d) — Spurious emissions

Test Procedure: FCC KDB Publication No. 558074: Measurement of Digital Transmission
Systems Operating under Section 15.247, March 23, 2005

Description: This test applies to harmonics/spurs that fall in the restricted bands listed in Section
15.209. The EUT was set to transmit in continuous mode at the lowest, middle, and highest channel
of operation. The channel bandwidth of the EUT was changed from 5 MHz to 10 MHz and 20 MHz.
Worst-case emissions were determined to be with the EUT set to a 5 MHz channel bandwidth. The
modulation of the EUT was changed from QPSK to 16-QAM, 64-QAM, and 256-QAM. Worst-case
emissions were determined to be with the EUT set to 16-QAM. The highest field strengths for the
worst-case conditions were recorded.

Limit: The permitted field strength limits are listed in Section 15.2009.

Results: Passed
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Radiated Spurious Emissions in Restricted Bands - 1 GHz to 40 GHz

1 GHz to 10 GHz: Tested at a 3 Meter Distance
10 GHz to 40 GHz: Tested at a 1 Meter Distance

EUT: OFDM Access Point — CAP58430
Manufacturer: Motorola

Operating Condition: 70 deg F; 28% R.H.

Test Site: Site 3

Operator: Craig B

Comment: Continuous transmit.

Date: 02/18/2010

Notes: (1) Peak measurements were taken with RBW =1 MHz, VBW = 3 MHz
(2) Average measurements were taken with RBW = 1 MHz, VBW = 10 Hz
(3) All other restricted band emissions at least 20 dB under the limit.
(4) Tested with QPSK, 16-QAM, 64-QAM, and 256-QAM modulations.
(5) Tested with 5 MHz, 10 MHz, and 20 MHz channel bandwidths.
(6) All data shown are noise-floor measurements. No harmonics/spurs were detected at a 3 meter or 1 meter test distance.

Low Channel (5730 MHz)

Frequency | Measurement | Ant. | Level | Antenna | System Total Duty Cycle Final Limit Margin | Comment
Type Pol. Factor Loss Level Correction | Corrected
(GH2) (dBuV) | (dB/m) (dB) | (dBuVv/m) (dB) (dBuV/m) | (dBuV/m) | (dB)
11.46 Average Vert | 19.63 39.00 -17.0 41.6 41.6 63.5 21.9 | Res. Band
11.46 Max Peak | Vert | 33.17 39.00 -17.0 55.2 55.2 84.5 29.3 | Res. Band
11.46 Average Horz | 19.58 39.00 -17.0 41.6 41.6 63.5 21.9 | Res. Band
11.46 Max Peak | Horz | 32.45 39.00 -17.0 54.5 54.5 84.5 30.1 | Res. Band
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Radiated Spurious Emissions in Restricted Bands - 1 GHz to 40 GHz

1 GHz to 10 GHz: Tested at a 3 Meter Distance
10 GHz to 40 GHz: Tested at a 1 Meter Distance

EUT: OFDM Access Point — CAP58430
Manufacturer: Motorola

Operating Condition: 70 deg F; 28% R.H.

Test Site: Site 3

Operator: Craig B

Comment: Continuous transmit.

Date: 02/18/2010

Notes: (1) Peak measurements were taken with RBW =1 MHz, VBW = 3 MHz
(2) Average measurements were taken with RBW = 1 MHz, VBW = 10 Hz
(3) All other restricted band emissions at least 20 dB under the limit.
(4) Tested with QPSK, 16-QAM, 64-QAM, and 256-QAM modulations.
(5) Tested with 5 MHz, 10 MHz, and 20 MHz channel bandwidths.
(6) All data shown are noise-floor measurements. No harmonics/spurs were detected at a 3 meter or 1 meter test distance.

Mid Channel (5775 MHz)

Frequency | Measurement | Ant. | Level | Antenna | System Total Duty Cycle Final Limit Margin | Comment
Type Pol. Factor Loss Level Correction | Corrected
(GH2) (dBuV) | (dB/m) (dB) | (dBuVv/m) (dB) (dBuV/m) | (dBuV/m) | (dB)
11.55 Average Vert | 17.05 39.05 -15.5 40.6 40.6 63.5 22.9 | Res. Band
11.55 Max Peak | Vert | 30.47 39.05 -15.5 54.0 54.0 84.5 30.5 | Res. Band
11.55 Average Horz | 17.02 39.05 -15.5 40.6 40.6 63.5 22.9 | Res. Band
11.55 Max Peak | Horz | 30.46 39.05 -15.5 54.0 54.0 84.5 30.5 | Res. Band
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Radiated Spurious Emissions in Restricted Bands - 1 GHz to 40 GHz

1 GHz to 10 GHz: Tested at a 3 Meter Distance
10 GHz to 40 GHz: Tested at a 1 Meter Distance

EUT: OFDM Access Point — CAP58430
Manufacturer: Motorola

Operating Condition: 70 deg F; 28% R.H.

Test Site: Site 3

Operator: Craig B

Comment: Continuous transmit.

Date: 02/18/2010

Notes: (1) Peak measurements were taken with RBW =1 MHz, VBW = 3 MHz
(2) Average measurements were taken with RBW = 1 MHz, VBW = 10 Hz
(3) All other restricted band emissions at least 20 dB under the limit.
(4) Tested with QPSK, 16-QAM, 64-QAM, and 256-QAM modulations.
(5) Tested with 5 MHz, 10 MHz, and 20 MHz channel bandwidths.
(6) All data shown are noise-floor measurements. No harmonics/spurs were detected at a 3 meter or 1 meter test distance.

High Channel (5845 MHZz)

Frequency | Measurement | Ant. | Level | Antenna | System Total Duty Cycle Final Limit Margin | Comment
Type Pol. Factor Loss Level Correction | Corrected
(GH2) (dBuV) | (dB/m) (dB) | (dBuVv/m) (dB) (dBuV/m) | (dBuV/m) | (dB)
11.69 Average Vert | 15.94 39.05 -13.1 41.9 41.9 63.5 21.6 | Res. Band
11.69 Max Peak | Vert | 28.90 39.05 -13.1 54.9 54.9 84.5 29.7 | Res. Band
11.69 Average Horz | 15.73 39.05 -13.1 41.7 41.7 63.5 21.8 | Res. Band
11.69 Max Peak | Horz | 29.12 39.05 -13.1 55.1 55.1 84.5 29.4 | Res. Band
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APPENDIX D

DATA AND GRAPHS

Part 15, Subpart C, Section 15.247 (a-h)

5 MHz Channel Bandwidth of EUT
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1.0 Test Run: Bandwidth

Rule Section: Section 15.247(a)(2)

Test Procedure: FCC KDB Publication No. 558074: Measurement of Digital Transmission
Systems Operating under Section 15.247, March 23, 2005

Description: The EUT was set to transmit in continuous mode at the lowest, middle, and highest
channel of operation. The channel bandwidth of the EUT was changed from 5 MHz to 10 MHz and
20 MHz, and the modulation of the EUT was changed from QPSK to 16-QAM, 64-QAM, and 256-
QAM. The 6 dB bandwidth was measured and recorded for each condition. Note: Since this testing
was done for a Class 1l Permissive Change, and the 10 MHz channel bandwidth with QPSK, 16-
QAM, and 64-QAM data is already in the original report, only the 256-QAM modulation was tested
for the 10 MHz channel bandwidth condition.

Limit: The 6 dB bandwidth must be greater than 500 kHz

Results: Passed
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Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

Low Channel: Frequency — 5.730 GHz
Power setting: 5F

Modulation: 16QAM

Channel BW: 5 MHz

6 dB Bandwidth = 4.43 MHz

Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB
“ Ref Lvl ndB 6.00 dB VBW 300 kHz
20 dBm BW 4.42885772 MHz SWT 10 s Unit dBm
2
1
1 T gace U bl gt A A A .LMWWWMTz

-3

Center 5.73 GHz 500 kHz/ Span 5 MHz
Date: 17.FEB.2010 13:07:58
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Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

Low Channel: Frequency — 5.730 GHz
Power setting: 5F

Modulation: 64QAM

Channel BW: 5 MHz

6 dB Bandwidth = 4.50 MHz

¢/ Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB
75 Ref Ll ndB 6.00 dB VBW 300 kHz
20 dBm BW 4.49899800 MHz SWT 10 s unit dBm
2
1 1
1 RV W T -V VTV o .A#MAV_AA#WMM VY Y PRV NS SN T VY Y.
;7{ \RZ
-1 V‘{(«
-2
-3
-4
-5
-6
-7
-8
Center 5.73 GHz 500 kHz/ Span 5 MHz
Date: 17.FEB.2010 13:06:19
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Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

Low Channel: Frequency — 5.730 GHz
Power setting: 53

Modulation: 256QAM

Channel BW: 5 MHz

6 dB Bandwidth = 4.41 MHz

¢/ Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB
75 Ref Ll ndB 6.00 dB VBW 300 kHz
20 dBm BW  4.40881764 MHz SWT 10 s Unit dBm

2

=

1
1]

T/ WWWM\P/\/\’\/——/V\/\_\/’\/‘ ﬁ?z
/

-3

Center 5.73 GHz 500 kHz/ Span 5 MHz
Date: 17.FEB.2010 13:12:25
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Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

Low Channel: Frequency — 5.730 GHz
Power setting: 5E

Modulation: QPSK

Channel BW: 5 MHz

6 dB Bandwidth = 4.46 MHz

& Marker 1 [T3 ndB] RBW 100 kHz  RF Att 30 dB
45 Ref Ll ndB 6.00 dB VBW 300 kHz

20 dBm BW 4.45891784 MHz SWT 10 s unit dBm
2

Center 5.73 GHz 500 kHz/ Span 5 MHz
Date: 17.FEB.2010 13:10:07
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Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

Middle Channel: Frequency — 5.775 GHz
Power setting: 61

Modulation: 16QAM

Channel BW: 5 MHz

6 dB Bandwidth = 4.45 MHz

Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB
“ Ref Lvl ndB 6.00 dB VBW 300 kHz
20 dBm BW 4.44889780 MHz SWT 10 s Unit dBm
2
1
. O FPVTTIV N EQRTETIN WUV Y RN WSV NSS! S

/ \
J N

-3

Center 5.775 GHz 500 kHz/ Span 5 MHz

Date: 17.FEB.2010 13:17:33
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Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

Middle Channel: Frequency — 5.775 GHz
Power setting: 61

Modulation: 64QAM

Channel BW: 5 MHz

6 dB Bandwidth = 4.46 MHz

¢/ Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB
75 Ref Ll ndB 6.00 dB VBW 300 kHz
20 dBm BW 4.45891784 MHz SWT 10 s Unit dBm
2
1
1 Ao Av. ’J‘WN‘W%AM,MMMWV{ N A}V-KLMM

/ A
7 g

-3

Center 5.775 GHz 500 kHz/ Span 5 MHz

Date: 17.FEB.2010 13:19:12

Page -36 of 281-



Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

Middle Channel: Frequency — 5.775 GHz
Power setting: 53

Modulation: 256QAM

Channel BW: 5 MHz

6 dB Bandwidth = 4.41 MHz

¢/ Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB
75 Ref Ll ndB 6.00 dB VBW 300 kHz
20 dBm BW  4.40881764 MHz SWT 10 s Unit dBm

2

=

]

NP MMM\A/ \Tvz
/

-3

Center 5.775 GHz 500 kHz/ Span 5 MHz

Date: 17.FEB.2010 13:14:22
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Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

Middle Channel: Frequency — 5.775 GHz
Power setting: 61

Modulation: QPSK

Channel BW: 5 MHz

6 dB Bandwidth = 4.46 MHz

¢/ Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB
75 Ref Ll ndB 6.00 dB VBW 300 kHz
20 dBm BW  4.45891784 MHz SWT 10 s Unit dBm

2

| AT AN AL At |ttt atiahpers e el oty ,
i \
u Y

=

-3

Center 5.775 GHz 500 kHz/ Span 5 MHz

Date: 17.FEB.2010 13:16:02
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Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

High Channel: Frequency — 5.845 GHz
Power setting: 62

Modulation: 16QAM

Channel BW: 5 MHz

6 dB Bandwidth = 4.45 MHz

Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB
é‘ Ref Lvl ndB 6.00 dB VBW 300 kHz
20 dBm BW 4.44889780 MHz SWT 10 s Unit dBm
2
1
1 + 4 A NI AN JPARITNYA VY SN AT W

/ 1
7 E

-3

Center 5.845 GHz 500 kHz/ Span 5 MHz
Date: 17.FEB.2010 13:23:21
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Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

High Channel: Frequency — 5.845 GHz
Power setting: 62

Modulation: 64QAM

Channel BW: 5 MHz

6 dB Bandwidth = 4.48 MHz

¢/ Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB
75 Ref Ll ndB 6.00 dB VBW 300 kHz
20 dBm BW 4.47895792 MHz SWT 10 s unit dBm
2
1
1 L o Kw PV R NI VA Y ",‘“‘-‘Mﬁ, ERTTVIR NUNT VI W AR T WY
YM \KZ
-1
-2
-3
-4
-5
-6
-7
-8
Center 5.845 GHz 500 kHz/ Span 5 MHz
Date: 17.FEB.2010 13:21:49
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Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

High Channel: Frequency — 5.845 GHz
Power setting: 58

Modulation: 256QAM

Channel BW: 5 MHz

6 dB Bandwidth = 4.41 MHz

¢/ Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB
75 Ref Ll ndB 6.00 dB VBW 300 kHz
20 dBm BW  4.40881764 MHz SWT 10 s Unit dBm

2

=

?/ NN A A \/f\/\f\p/vxf\r\/% \TYZ
J

-3

Center 5.845 GHz 500 kHz/ Span 5 MHz
Date: 17.FEB.2010 13:27:09
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Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

High Channel: Frequency — 5.845 GHz
Power setting: 62

Modulation: QPSK

Channel BW: 5 MHz

6 dB Bandwidth = 4.45 MHz

& Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB
45 Ref Lvi ndB 6.00 dB VBW 300 kHz
20 dBm BW 4.44889780 MHz SWT 10 s unit dBm
2
1
1 f’ I “P\M Moo )\ MAMMAH Alr AWM K
-1
-2
-3
!
-5i
-6
-7
-8
Center 5.845 GHz 500 kHz/ Span 5 MHz
Date: 17.FEB.2010 13:24:55
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2.0  Test Run: RF antenna conducted test — Band-edge compliance

Rule Section: Section 15.247(d) — Spurious emissions

Test Procedure: FCC KDB Publication No. 558074: Measurement of Digital
Transmission Systems Operating under Section 15.247, March 23, 2005

Description: The EUT was set to transmit in continuous mode at the lowest, middle, and
highest channel of operation. The channel bandwidth of the EUT was changed from 5
MHz to 10 MHz and 20 MHz, and the modulation of the EUT was changed from QPSK
to 16-QAM, 64-QAM, and 256-QAM. A measurement of the emission at the edge of the
authorized operating band was made for each of the above conditions. Note: Since this
testing was done for a Class 1l Permissive Change, and the 10 MHz band-edge data is
already in the original report, only the 256-QAM modulation was tested for the 10 MHz
channel bandwidth condition.

Limit: This device complies with the use of power option 2. Therefore, the emission
level at the edge of the authorized operating band must be at least 30 dB down from the
highest emission level within the authorized band as measured with a 100 kHz RBW.

Results: Passed
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Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Lower Band-Edge Compliance - Conducted
Operator: Craig B

Comment: Band-Edge Frequency = 5.725 GHz
Band-Edge > 30 dB Below Peak In-Band Emission (power option 2 used)

Low Channel: Frequency — 5.730 GHz
Power setting: 5F

Modulation: 16QAM

Channel BW: 5 MHz

& Delta 1 [T3] RBW 100 kHz  RF Att 30 dB
75 Ref Lyl ~43.39 dB VBW 300 kHz

10 dBm -6.95390782 MHz SWT 10 s unit dBm
1

-4 —=—=1] ]
—
-5
-6
-7
-8
-9
Center 5.725 GHz 2 MHz/ Span 20 MHz
Date: 17.FEB.2010 13:00:00
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Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Lower Band-Edge Compliance - Conducted
Operator: Craig B

Comment: Band-Edge Frequency = 5.725 GHz
Band-Edge > 30 dB Below Peak In-Band Emission (power option 2 used)

Low Channel: Frequency — 5.730 GHz
Power setting: 5F

Modulation: 64QAM
Channel BW: 5 MHz

& Delta 1 [T3] RBW 100 kHz  RF Att 30 dB
4‘ Ref Lvi _44.21 dB VBW 300 kHz

10 dBm -7.03406814 MHz SWT 10 s unit dBm
1
.4
(7 V \

1

Center 5.725 GHz 2 MHz/ Span 20 MHz
Date: 17.FEB.2010 13:01:18
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Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Lower Band-Edge Compliance - Conducted
Operator: Craig B

Comment: Band-Edge Frequency = 5.725 GHz
Band-Edge > 30 dB Below Peak In-Band Emission (power option 2 used)

Low Channel: Frequency — 5.730 GHz
Power setting: 53

Modulation: 256QAM
Channel BW: 5 MHz

¢/ Delta 1 [T3] RBW 100 kHz RF Att 30 dB
4‘ Ref Lvl -41.20 dB VBW 300 kHz

10 dBm -3.14629259 MHz SWT 10 s unit dBm
1

] /NWM

ﬁZ N
) ) \

1]

A“k_w/ [ S
-5l
-6l
-7
-8l
-9

Center 5.725 GHz 2 MHz/ Span 20 MHz

Date: 17.FEB.2010 12:56:43
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Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Lower Band-Edge Compliance - Conducted
Operator: Craig B

Comment: Band-Edge Frequency = 5.725 GHz
Band-Edge > 30 dB Below Peak In-Band Emission (power option 2 used)

Low Channel: Frequency — 5.730 GHz
Power setting: 5E

Modulation: QPSK

Channel BW: 5 MHz

éy' Delta 1 [T3] RBW 100 kHz RF Att 30 dB
// Ref Lvl -43.54 dB VBW 300 kHz
10 dBm -6.99398798 MHz SWT 10 s unit dBm

1

T
|
T

-5
-6
-7
-8
-9
Center 5.725 GHz 2 MHz/ Span 20 MHz
Date: 17.FEB.2010 12:58:34
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Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Upper Band-Edge Compliance - Conducted
Operator: Craig B

Comment: Band-Edge Frequency = 5.850 GHz
Band-Edge > 30 dB Below Peak In-Band Emission (power option 2 used)

High Channel: Frequency — 5.845 GHz
Power setting: 62

Modulation: 16QAM

Channel BW: 5 MHz

Delta 1 [T3] REBW 100 kHz  RF Att 30 dB
é Ref Lvl -45.13 dB VBW 300 kHz
10 dBm 4.42885772 MHz SWT 10 s unit dBm
1
1
s Wit Vet g

~4 /—”J h
w_I—’ _\—\M_)‘ ) ,
-5
-6l
-7
-8
-9
Center 5.85 GHz 2 MHz/ Span 20 MHz
Date: 17.FEB.2010 12:50:23
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Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Upper Band-Edge Compliance - Conducted
Operator: Craig B

Comment: Band-Edge Frequency = 5.850 GHz
Band-Edge > 30 dB Below Peak In-Band Emission (power option 2 used)

High Channel: Frequency — 5.845 GHz
Power setting: 62

Modulation: 64QAM

Channel BW: 5 MHz

Delta 1 [T3] RBW 100 kHz RF Att 30 dB
“ Ref Lvl -44 .88 dB VBW 300 kHz
10 dBm 4.42885772 MHz SWT 10 s Unit dBm
1
1
W\,AM

N - ‘

h A4
-5l
-6l
-7
-8l
-9

Center 5.85 GHz 2 MHz/ Span 20 MHz
Date: 17.FEB.2010 12:52:03
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Upper Band-Edge Compliance - Conducted
Operator: Craig B

Comment: Band-Edge Frequency = 5.850 GHz
Band-Edge > 30 dB Below Peak In-Band Emission (power option 2 used)

High Channel: Frequency — 5.845 GHz
Power setting: 58

Modulation: 256QAM

Channel BW: 5 MHz

¢/ Delta 1 [T3] RBW 100 kHz RF Att 30 dB
4‘ Ref Lvl -39.95 dB VBW 300 kHz

10 dBm 4.42885772 MHz SWT 10 s unit dBm
1

T

7
Mnn |
A v
-5l
-6l
-7
-8l
-9
Center 5.85 GHz 2 MHz/ Span 20 MHz
Date: 17.FEB.2010 12:53:55
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Upper Band-Edge Compliance - Conducted
Operator: Craig B

Comment: Band-Edge Frequency = 5.850 GHz
Band-Edge > 30 dB Below Peak In-Band Emission (power option 2 used)

High Channel: Frequency — 5.845 GHz
Power setting: 62

Modulation: QPSK

Channel BW: 5 MHz

Delta 1 [T3] RBW 100 kHz  RF Att 30 dB
5 Ref Lyl ~44.23 dB VBW 300 kHz
10 dBm 4.34869739 MHz SWT 10 s Unit dBm
1
1
T

J L |

—4 lr’_N_’_/ Mo
-5l
-6l
-7
-8l
-9
Center 5.85 GHz 2 MHz/ Span 20 MHz
Date: 17.FEB.2010 12:48:33
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

3.0  Test Run: Power Output

Rule Section: Section 15.247(b)(3)

Test Procedure: FCC KDB Publication No. 558074: Measurement of Digital
Transmission Systems Operating under Section 15.247, March 23, 2005

- Power Output Option 2 -
- Method #2 -

Description: The pulse duration “T” measured 4.9 ms. With the RBW set to 1 MHz and
the span set to equal the EBW, the Auto-sweep time on the analyzer was 5 ms. Since the
sweep time is greater than “T”, and the EBW is less that the largest available on the
spectrum analyzer, Method 2 was used.

The center frequency was set to the midpoint of the signal in zero span mode. The RBW
was set greater than the EBW. The VBW was set to the spectrum analyzers maximum
value, which is greater than the RBW. The sweep time was set to “T” (the analyzer
rounded this setting to 5 ms). The detector was set to Sample mode. A video trigger was
set to trigger only on full power pulses. 100 traces were trace-averaged in power
averaging mode. The highest peak marked on the trace is recorded as the output power.

Measurements were taken for QPSK, 16-QAM, 64-QAM, and 256-QAM modulation

types, and at the lowest, middle, and highest channels of operation.

Limit: The level measured must be no greater than what is listed on the original grant of
certification.

Results: Passed
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: Low Channel: Frequency — 5.730 GHz
Power setting: 5F

Modulation: 16QAM

Channel BW: 5 MHz

Antenna gain: 16 dBi
Conducted RF Limit: 30 dBm — 10 dB (amount antenna gain is over 6 dBi) = 20 dBm.

Averaged Output Power =17.17 dBm + 1 dB (Motorola cable from N-Type connector
to circuit board) = 18.17 dBm = 65.61 mW

Max/Ref LvlI Marker 1 [T3] RBW 5 MHz RF Att 30 dB
25 dBm 17.17 dBm VBW 10 MHz
20 dBm 791.583166 us SWT 5 ms unit dBm
2
24
2
22
21

Center 5.73 GHz 500 ps/
Date: 16.FEB.2010 09:35:51
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: Low Channel: Frequency — 5.730 GHz
Power setting: 5F

Modulation: 64QAM

Channel BW: 5 MHz

Antenna gain: 16 dBi
Conducted RF Limit: 30 dBm — 10 dB (amount antenna gain is over 6 dBi) = 20 dBm.

Averaged Output Power =16.83 dBm + 1 dB (Motorola cable from N-Type connector
to circuit board) = 17.83 dBm = 60.67 mW

Max/Ref LvlI Marker 1 [T3] RBW 5 MHz RF Att 30 dB
25 dBm 16.83 dBm VBW 10 MHz
20 dBm 130.260521 ps SWT 5 ms unit dBm
2
24
2
22
21
2
1
10

17

b R O T S R R

—_—

Center 5.73 GHz 500 ps/
Date: 16 .FEB.2010 09:37:40
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: Low Channel: Frequency — 5.730 GHz
Power setting: 53

Modulation: 256QAM

Channel BW: 5 MHz

Antenna gain: 16 dBi
Conducted RF Limit: 30 dBm — 10 dB (amount antenna gain is over 6 dBi) = 20 dBm.

Averaged Output Power =17.75dBm + 1 dB (Motorola cable from N-Type connector
to circuit board) = 18.75 dBm = 74.99 mW

Max/Ref Lvl Marker 1 [T3] RBW 5 MHz RF Att 30 dB
25 dBm 17.75 dBm VBW 10 MHz
20 dBm 4.408818 ms SWT 5 ms Unit dBm
2
24
2
22
21
2
1
1 1
17]
1
1 | | 1 | | |
-1
Center 5.73 GHz 500 ps/
Date: 16.FEB.2010 09:44:50
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: Low Channel: Frequency — 5.730 GHz
Power setting: 5E

Modulation: QPSK

Channel BW: 5 MHz

Antenna gain: 16 dBi
Conducted RF Limit: 30 dBm — 10 dB (amount antenna gain is over 6 dBi) = 20 dBm.

Averaged Output Power =18.61 dBm + 1 dB (Motorola cable from N-Type connector
to circuit board) = 19.61 dBm =91.41 mW

Max/Ref Lvl Marker 1 [T3] RBW 5 MHz RF Att 30 dB
25 dBm 18.61 dBm VBW 10 MHz
20 dBm 2.404810 ms SWT 5 ms unit dBm
2
24
2
22
21
2
l 1

N . T

iw}m}.ﬂl ne W

p—

Center 5.73 GHz 500 ps/
Date: 16.FEB.2010 09:09:19
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Power setting: 61

Modulation: 16QAM

Channel BW: 5 MHz

Antenna gain: 16 dBi
Conducted RF Limit: 30 dBm — 10 dB (amount antenna gain is over 6 dBi) = 20 dBm.

Averaged Output Power =17.70 dBm + 1 dB (Motorola cable from N-Type connector
to circuit board) = 18.70 dBm =74.13 mW

Max/Ref Lvl Marker 1 [T3] RBW 5 MHz RF Att 30 dB
25 dBm 17.70 dBm VBW 10 MHz
20 dBm 4.929860 ms SWT 5 ms unit dBm
2
24
2
22
21

10
17 ' i
16

Center 5.775 GHz 500 ps/
Date: 16 .FEB.2010 10:02:18
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Power setting: 61

Modulation: 64QAM

Channel BW: 5 MHz

Antenna gain: 16 dBi
Conducted RF Limit: 30 dBm — 10 dB (amount antenna gain is over 6 dBi) = 20 dBm.

Averaged Output Power =16.75dBm + 1 dB (Motorola cable from N-Type connector
to circuit board) = 17.75 dBm =59.57 mW

Max/Ref LvlI Marker 1 [T3] RBW 5 MHz RF Att 30 dB
25 dBm 16.75 dBm VBW 10 MHz
20 dBm 821.643287 us SWT 5 ms unit dBm
2
24
2
22
21
2
1
10
17] :
1 | I.I. 4
15 I
I
-1
Center 5.775 GHz 500 ps/
Date: 16 _.FEB.2010 10:03:59
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Power setting: 53

Modulation: 256QAM

Channel BW: 5 MHz

Antenna gain: 16 dBi
Conducted RF Limit: 30 dBm — 10 dB (amount antenna gain is over 6 dBi) = 20 dBm.

Averaged Output Power =17.29 dBm + 1 dB (Motorola cable from N-Type connector
to circuit board) = 18.29 dBm = 67.45 mW

Max/Ref Lvl Marker 1 [T3] RBW 5 MHz RF Att 30 dB
25 dBm 17.29 dBm VBW 10 MHz
20 dBm 4.408818 ms SWT 5 ms Unit dBm

24

22

21

4H

Center 5.775 GHz 500 ps/
Date: 16.FEB.2010 09:47:08
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Power setting: 61

Modulation: QPSK

Channel BW: 5 MHz

Antenna gain: 16 dBi
Conducted RF Limit: 30 dBm — 10 dB (amount antenna gain is over 6 dBi) = 20 dBm.

Averaged Output Power =17.62 dBm + 1 dB (Motorola cable from N-Type connector
to circuit board) = 18.62 dBm =72.78 mW

Max/Ref Lvl Marker 1 [T3] RBW 5 MHz RF Att 30 dB
25 dBm 17.62 dBm VBW 10 MHz
20 dBm 4.258517 ms SWT 5 ms unit dBm
2
24
2
22
21

1: | 0o (I R l.T
14 mﬁ MMW‘M un' u%ﬁm

Center 5.775 GHz 500 ps/
Date: 16 .FEB.2010 10:00:17
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz
Power setting: 62

Modulation: 16QAM

Channel BW: 5 MHz

Antenna gain: 16 dBi
Conducted RF Limit: 30 dBm — 10 dB (amount antenna gain is over 6 dBi) = 20 dBm.

Averaged Output Power =17.21 dBm + 1 dB (Motorola cable from N-Type connector
to circuit board) = 18.21 dBm = 66.22 mW

Max/Ref LvlI Marker 1 [T3] RBW 5 MHz RF Att 30 dB
25 dBm 17.21 dBm VBW 10 MHz
20 dBm 460.921844 us SWT 5 ms unit dBm
2
24
2
22
21

Center 5.845 GHz 500 ps/
Date: 16 .FEB.2010 10:09:15
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz
Power setting: 62

Modulation: 64QAM

Channel BW: 5 MHz

Antenna gain: 16 dBi
Conducted RF Limit: 30 dBm — 10 dB (amount antenna gain is over 6 dBi) = 20 dBm.

Averaged Output Power =16.71 dBm + 1 dB (Motorola cable from N-Type connector
to circuit board) = 17.71 dBm =59.02 mW

Max/Ref Lvl Marker 1 [T3] RBW 5 MHz RF Att 30 dB
25 dBm 16.71 dBm VBW 10 MHz
20 dBm 4.959920 ms SWT 5 ms unit dBm
2
24
2
22
21
2
1
10
17 1
l 1 1
1504+ ﬁl| by, H ”lll.”llﬂwhille IHL“I#I"M' ﬂm.h“&“ﬁ tla
-1

Center 5.845 GHz 500 ps/
Date: 16.FEB.2010 10:07:12
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz
Power setting: 58

Modulation: 256QAM

Channel BW: 5 MHz

Antenna gain: 16 dBi
Conducted RF Limit: 30 dBm — 10 dB (amount antenna gain is over 6 dBi) = 20 dBm.

Averaged Output Power =17.79 dBm + 1 dB (Motorola cable from N-Type connector
to circuit board) = 18.79 dBm = 75.68 mW

Max/Ref Lvl Marker 1 [T3] RBW 5 MHz RF Att 30 dB
25 dBm 17.79 dBm VBW 10 MHz
20 dBm 4.879760 ms SWT 5 ms Unit dBm

24

22

21

Center 5.845 GHz 500 ps/
Date: 16.FEB.2010 10:14:22
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz
Power setting: 62

Modulation: QPSK

Channel BW: 5 MHz

Antenna gain: 16 dBi
Conducted RF Limit: 30 dBm — 10 dB (amount antenna gain is over 6 dBi) = 20 dBm.

Averaged Output Power =17.38 dBm + 1 dB (Motorola cable from N-Type connector
to circuit board) = 18.38 dBm = 68.87 mW

Max/Ref Lvl Marker 1 [T3] RBW 5 MHz RF Att 30 dB
25 dBm 17 .38 dBm VBW 10 MHz
20 dBm 1.573146 ms SWT 5 ms unit dBm
2
24
2
22
21

2

1

10

LTI

H

Center 5.845 GHz 500 ps/
Date: 16 .FEB.2010 10:10:58

Page -64 of 281-



Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

4.0 Test Run: RF antenna conducted test

Rule Section: Section 15.247(d) — Spurious emissions

Test Procedure: FCC KDB Publication No. 558074: Measurement of Digital
Transmission Systems Operating under Section 15.247, March 23, 2005

Description: The EUT was set to transmit in continuous mode.

Measurements were taken for QPSK, 16-QAM, 64-QAM, and 256-QAM modulation
types, and at the lowest, middle, and highest channels of operation. Measurements were
taken for the 5 MHz, 10 MHz, and 20 MHz channel bandwidth settings.

Limit: This device complies with the use of power option 2. Therefore, all
harmonics/spurs must be at least 30 dB down from the highest emission level within the
authorized band as measured with a 100 kHz RBW.

Results: Passed

Page -65 of 281-



Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency — 5.730 GHz
Channel BW: 5 MHz

Power setting: 5F

Modulation: 16QAM

Frequency Range: 30 to 1000 MHz
Limit =-19.21 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

¢/ Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
s 20 dBm -55.57 dBm VBW 300 kHz
0 dBm 943.62725451 MHz SWT 245 ms unit dBm
2
1
-1
-3
-4
-5
1
e TERNP T VWLVOVIIVE WWWWWWWW
-7
-8
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 16.FEB.2010 11:39:34

Page -66 of 281-



Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency — 5.730 GHz
Channel BW: 5 MHz

Power setting: 5F

Modulation: 16QAM

Frequency Range: 1 to 10 GHz
Limit=-19.21 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

¢/ Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
/ 20 dBm 10.79 dBm VBW 300 kHz
0 dBm 5.72545090 GHz SWT 2.25 s unit dBm
2
1
v
1
-1
-3
-4
-5 , ALl
N T e et
-6
-7
-8
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 16 .FEB.2010 11:34:38

Page -67 of 281-



Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency — 5.730 GHz

Channel BW: 5 MHz
Power setting: 5F
Modulation: 16QAM

Frequency Range: 10 to 18 GHz
Limit =-19.21 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used

power option 2)

¢/ Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
/é 20 dBm -49.24 dBm VBW 300 kHz
0 dBm 13.94388778 GHz SWT 2 s unit dBm
2
1
-1

1
, Y

-6l
-7
-8l
Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 16 .FEB.2010 11:35:49
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency — 5.730 GHz
Channel BW: 5 MHz

Power setting: 5F

Modulation: 16QAM

Frequency Range: 18 to 26 GHz
Limit=-19.21 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

¢/ Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
s 20 dBm -46.28 dBm VBW 300 kHz
0 dBm 25.93587174 GHz SWT 2s unit dBm
2
1
-1
-3l
-4
1
S A A A bt AU N A W fop I
-6l
-7
-8l
Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 16.FEB.2010 11:37:10
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency — 5.730 GHz
Channel BW: 5 MHz

Power setting: 5F

Modulation: 16QAM

Frequency Range: 26 to 40 GHz
Limit=-19.21 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

¢/ Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -29.39 dBm VBW 300 kHz
0 dBm 39.41082164 GHz SWT 3.5 s unit dBm
2
1
-1

-6l
-7
-8
Start 26 GHz 1.4 GHz/ Stop 40 GHz
Date: 16 .FEB.2010 11:38:19
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date:
Company:
EUT:

Test:
Operator:
Comment:
Channel BW:
Power setting:
Modulation:

02-16-2010

Motorola

OFDM Access Point CAP58430US
Spurious Emissions - Conducted
Craig B

Low Channel: Frequency — 5.730 GHz
5 MHz

5F

64QAM

Frequency Range: 30 to 1000 MHz
Limit =-21.33 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

¢/ Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
4‘ 20 dBm -55.93 dBm VBW 300 kHz
0 dBm 957.23446894 MHz SWT 245 ms unit dBm
2
1
-1
-2 DT 7T 33 g8m
-3l
-4
-5l
YA WW
bttt U o N A A A A A
-7
-8l
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 16 .FEB.2010 11:46:04
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency — 5.730 GHz
Channel BW: 5 MHz

Power setting: 5F

Modulation: 64QAM

Frequency Range: 1 to 10 GHz
Limit =-21.33 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
s 20 dBm 8.67 dBm VBW 300 kHz
0 dBm 5.72545090 GHz SWT 2.25 s unit dBm

2

-2 DT 7T 33 g8m

-6l
-7
-8
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 16 .FEB.2010 11:41:29
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency — 5.730 GHz
Channel BW: 5 MHz

Power setting: 5F

Modulation: 64QAM

Frequency Range: 10 to 18 GHz
Limit =-21.33 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
s 20 dBm -49.76 dBm VBW 300 kHz
0 dBm 14.60120240 GHz SWT 2's unit dBm

2

-2 DT 7T 33 g8m

-

-6l
-7
-8
Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 16 .FEB.2010 11:42:25
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency — 5.730 GHz
Channel BW: 5 MHz

Power setting: 5F

Modulation: 64QAM

Frequency Range: 18 to 26 GHz
Limit =-21.33 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
s 20 dBm -46.82 dBm VBW 300 kHz
0 dBm 25.91983968 GHz SWT 2's unit dBm

2

-2 DT 7T 33 g8m

-3l
-4

1

I PRIV e e Ty v oY =g WYL WAL 2L WP STV ALY
-6l
-7
-8l

Start 18 GHz 800 MHz/ Stop 26 GHz

Date: 16.FEB.2010 11:43:28
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency — 5.730 GHz
Channel BW: 5 MHz

Power setting: 5F

Modulation: 64QAM

Frequency Range: 26 to 40 GHz
Limit =-21.33 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
s 20 dBm -30.30 dBm VBW 300 kHz
0 dBm 39.41082164 GHz SWT 3.5 s unit dBm

2

-2 DT 7T 33 g8m

-6l
-7
-8l
Start 26 GHz 1.4 GHz/ Stop 40 GHz
Date: 16 .FEB.2010 11:44:50
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date:
Company:
EUT:

Test:
Operator:
Comment:
Channel BW:
Power setting:
Modulation:

02-16-2010

Motorola

OFDM Access Point CAP58430US
Spurious Emissions - Conducted
Craig B

Low Channel: Frequency — 5.730 GHz
5 MHz

53

256QAM

Frequency Range: 30 to 1000 MHz
Limit =-23.25 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

¢/ Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
4‘ 20 dBm -56.09 dBm VBW 300 kHz
0 dBm 918.35671343 MHz SWT 245 ms unit dBm

2

D1 -23.25 dBm

-8

Start 30

MHz 97 MHz/ Stop 1 GHz

Date: 16.FEB.2010 11:53:59

Page -76 of 281-



Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date:
Company:
EUT:

Test:
Operator:
Comment:
Channel BW:
Power setting:
Modulation:

02-16-2010

Motorola

OFDM Access Point CAP58430US
Spurious Emissions - Conducted
Craig B

Low Channel: Frequency — 5.730 GHz
5 MHz

53

256QAM

Frequency Range: 1 to 10 GHz
Limit =-23.25 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
4‘ 20 dBm 6.75 dBm VBW 300 kHz
0 dBm 5.72545090 GHz SWT 2.25 s unit dBm

2

4H

D1 -23.25 dBm

-6l
-7
-8
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 16 .FEB.2010 11:48:25
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date:
Company:
EUT:

Test:
Operator:
Comment:
Channel BW:
Power setting:
Modulation:

02-16-2010

Motorola

OFDM Access Point CAP58430US
Spurious Emissions - Conducted
Craig B

Low Channel: Frequency — 5.730 GHz
5 MHz

53

256QAM

Frequency Range: 10 to 18 GHz
Limit =-23.25 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
4‘ 20 dBm -49.94 dBm VBW 300 kHz
0 dBm 14.18436874 GHz SWT 2's unit dBm

2

D1 -23.25 dBm

-6l
-7
-8
Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 16 .FEB.2010 11:49:22
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date:
Company:
EUT:

Test:
Operator:
Comment:
Channel BW:
Power setting:
Modulation:

02-16-2010

Motorola

OFDM Access Point CAP58430US
Spurious Emissions - Conducted
Craig B

Low Channel: Frequency — 5.730 GHz
5 MHz

53

256QAM

Frequency Range: 18 to 26 GHz
Limit =-23.25 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

¢/ Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
4‘ 20 dBm -46.18 dBm VBW 300 kHz
0 dBm 25.90380762 GHz SWT 2s unit dBm
2
1
-1
-2
D1 -23.25 dBm
-3l
-4
1
_5 R 4MMIMWMM\L_“MA#ALWWhm
[, O-ARAYIAA, AN
-6l
-7
-8l
Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 16 .FEB.2010 11:51:28
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date:
Company:
EUT:

Test:
Operator:
Comment:
Channel BW:
Power setting:
Modulation:

02-16-2010

Motorola

OFDM Access Point CAP58430US
Spurious Emissions - Conducted
Craig B

Low Channel: Frequency — 5.730 GHz
5 MHz

53

256QAM

Frequency Range: 26 to 40 GHz
Limit =-23.25 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
4‘ 20 dBm -29.51 dBm VBW 300 kHz
0 dBm 39.41082164 GHz SWT 3.5 s unit dBm

2

D1 -23.25 dBm

-6l
-7
-8l
Start 26 GHz 1.4 GHz/ Stop 40 GHz
Date: 16 .FEB.2010 11:52:43

Page -80 of 281-



Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date:
Company:
EUT:

Test:
Operator:
Comment:
Channel BW:
Power setting:
Modulation:

02-16-2010

Motorola

OFDM Access Point CAP58430US
Spurious Emissions - Conducted
Craig B

Low Channel: Frequency — 5.730 GHz
5 MHz

5E

QPSK

Frequency Range: 30 to 1000 MHz
Limit =-20.33 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

¢/ Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
4‘ 20 dBm -55.01 dBm VBW 300 kHz
0 dBm 974.72945892 MHz SWT 245 ms unit dBm
2
1
-1
-20=<b4+—26—33—aBm
-3l
-4
-5l
1
e WWWWWWWWM@
-7
-8l
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 16.FEB.2010 11:31:37
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency — 5.730 GHz
Channel BW: 5 MHz

Power setting: 5E

Modulation: QPSK

Frequency Range: 1 to 10 GHz
Limit =-20.33 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

¢/ Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
s 20 dBm 9.67 dBm VBW 300 kHz
0 dBm 5.72545090 GHz SWT 2.25 s unit dBm
2
1
1 A 4
-1
-20=<b4+—26—33—aBm
-3l
-4
-5 VWJVAWJ
A
-6l
-7
-8l
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 16.FEB.2010 11:26:57
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency — 5.730 GHz
Channel BW: 5 MHz

Power setting: 5E

Modulation: QPSK

Frequency Range: 10 to 18 GHz
Limit =-20.33 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

¢/ Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
e 20 dBm -49.79 dBm VBW 300 kHz
0 dBm 14.10420842 GHz SWT 2s unit dBm
2
1
-1
-20<b4+—26—33—aBm
-3l
-4
v
-5 L
ARy UM
TNV B S A A AN
-6l
-7
-8l
Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 16.FEB.2010 11:28:10
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency — 5.730 GHz
Channel BW: 5 MHz

Power setting: 5E

Modulation: QPSK

Frequency Range: 18 to 26 GHz
Limit =-20.33 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

¢/ Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
/ 20 dBm -46.33 dBm VBW 300 kHz
0 dBm 25.91983968 GHz SWT 2s unit dBm
2
1
-1
-20<b4+—26—33—aBm
-3l
-4
1
-5 MMW WM”\M uLMLV m"«l}"\_/m_«
-6l
-7
-8l
Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 16 .FEB.2010 11:29:18

Page -84 of 281-



Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency — 5.730 GHz
Channel BW: 5 MHz

Power setting: 5E

Modulation: QPSK

Frequency Range: 26 to 40 GHz
Limit =-20.33 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -30.48 dBm VBW 300 kHz
0 dBm 38.12024048 GHz SWT 3.5 s unit dBm

2

-6l
-7
-8l
Start 26 GHz 1.4 GHz/ Stop 40 GHz
Date: 16 .FEB.2010 11:30:30
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Mid Channel: Frequency —5.775 GHz
Channel BW: 5 MHz

Power setting: 61

Modulation: 16QAM

Frequency Range: 30 to 1000 MHz
Limit =-20.20 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -55.47 dBm VBW 300 kHz
0 dBm 632.60521042 MHz SWT 245 ms unit dBm

2

—60} AANVMAAWWWWWMMMMWWM

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 16.FEB.2010 12:15:57
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Mid Channel: Frequency —5.775 GHz
Channel BW: 5 MHz

Power setting: 61

Modulation: 16QAM

Frequency Range: 1 to 10 GHz
Limit =-20.20 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

¢/ Max/Ref LvlI Marker 2 [T3] RBW 100 kHz RF Att 10 dB
/ 20 dBm -45.74 dBm VBW 300 kHz
0 dBm 5.63527054 GHz SWT 2.25 s unit dBm
2
Y2|[T3] -48.74 dBn
1 5.63527054 GHz
1 VITT3] 980 dBNn
5.77955912 GHz
-1
20— R
-3
-4
2
-5 \L MWMVJLMA
MWWMW | i
-6
-7
-8
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 16.FEB.2010 12:11:26
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Mid Channel: Frequency —5.775 GHz
Channel BW: 5 MHz

Power setting: 61

Modulation: 16QAM

Frequency Range: 10 to 18 GHz
Limit =-20.20 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -49.70 dBm VBW 300 kHz
0 dBm 12.70941884 GHz SWT 2's unit dBm

2

-6l
-7
-8
Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 16 .FEB.2010 12:12:29
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Mid Channel: Frequency —5.775 GHz
Channel BW: 5 MHz

Power setting: 61

Modulation: 16QAM

Frequency Range: 18 to 26 GHz
Limit =-20.20 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -46.74 dBm VBW 300 kHz
0 dBm 22.87374749 GHz SWT 2's unit dBm

2

-3l
-4
1

- MMWW “\MWM“ “»iﬂ‘vi“‘vm”“‘m;w
-6l
-7
-8l

Start 18 GHz 800 MHz/ Stop 26 GHz

Date: 16.FEB.2010 12:13:36
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Mid Channel: Frequency —5.775 GHz
Channel BW: 5 MHz

Power setting: 61

Modulation: 16QAM

Frequency Range: 26 to 40 GHz
Limit =-20.20 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -29.60 dBm VBW 300 kHz
0 dBm 38.12024048 GHz SWT 3.5 s unit dBm

2

-5l
-6l
-7
-8l
Start 26 GHz 1.4 GHz/ Stop 40 GHz
Date: 16 .FEB.2010 12:14:50
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018
1250 Peterson Dr., Wheeling, IL 60090
Test Date: 02-16-2010
Company: Motorola
EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B
Comment: Mid Channel: Frequency —5.775 GHz
Channel BW: 5 MHz
Power setting: 61
Modulation: 64QAM

Frequency Range: 30 to 1000 MHz
Limit =-20.71 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
4‘ 20 dBm -55.56 dBm VBW 300 kHz
0 dBm 986.39278557 MHz SWT 245 ms unit dBm

2

Start 30

MHz 97 MHz/ Stop 1 GHz

Date: 16.FEB.2010 12:21:55
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Mid Channel: Frequency —5.775 GHz
Channel BW: 5 MHz

Power setting: 61

Modulation: 64QAM

Frequency Range: 1 to 10 GHz
Limit =-20.71 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

Max/Ref Lvi Marker 2 [T3] RBW 100 kHz RF Att 10 dB
20 dBm ~45.02 dBm VBW 300 kHz

0 dBm 5.63527054 GHz SWT 2.25 s Unit dBm

’ v2|[T3] -44.02 dBn

1 5.63527/054 GHz

1 VIIT3] 929 dBn

5.779585912 GHz

[}

a1

—< N
>

=

-6l
-7
-8
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 16 .FEB.2010 12:17:51
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Mid Channel: Frequency —5.775 GHz
Channel BW: 5 MHz

Power setting: 61

Modulation: 64QAM

Frequency Range: 10 to 18 GHz
Limit =-20.71 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -49.38 dBm VBW 300 kHz
0 dBm 14.18436874 GHz SWT 2's unit dBm

2

«

-6l
-7
-8l
Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 16 .FEB.2010 12:18:53
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Mid Channel: Frequency —5.775 GHz
Channel BW: 5 MHz

Power setting: 61

Modulation: 64QAM

Frequency Range: 18 to 26 GHz
Limit =-20.71 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -46.70 dBm VBW 300 kHz
0 dBm 25.90380762 GHz SWT 2's unit dBm

2

-3l
-4
1

5 o o A AR AL Al

A ML Uiand AT e
-6l
-7
-8l

Start 18 GHz 800 MHz/ Stop 26 GHz

Date: 16.FEB.2010 12:19:54
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Mid Channel: Frequency —5.775 GHz
Channel BW: 5 MHz

Power setting: 61

Modulation: 64QAM

Frequency Range: 26 to 40 GHz
Limit =-20.71 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -30.64 dBm VBW 300 kHz
0 dBm 39.46693387 GHz SWT 3.5 s unit dBm

2

-6l
-7
-8l
Start 26 GHz 1.4 GHz/ Stop 40 GHz
Date: 16 .FEB.2010 12:20:59
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018
1250 Peterson Dr., Wheeling, IL 60090
Test Date: 02-16-2010
Company: Motorola
EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B
Comment: Mid Channel: Frequency —5.775 GHz
Channel BW: 5 MHz
Power setting: 53
Modulation: 256QAM

Frequency Range: 30 to 1000 MHz
Limit =-23.83 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

¢/ Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
4‘ 20 dBm -56.28 dBm VBW 300 kHz
0 dBm 974.72945892 MHz SWT 245 ms unit dBm

2

—D1 -23.83 dBm

-8

Start 30

MHz 97 MHz/ Stop 1 GHz

Date: 16.FEB.2010 12:01:48
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018
1250 Peterson Dr., Wheeling, IL 60090
Test Date: 02-16-2010
Company: Motorola
EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B
Comment: Mid Channel: Frequency —5.775 GHz
Channel BW: 5 MHz
Power setting: 53
Modulation: 256QAM

Frequency Range: 1 to 10 GHz
Limit =-23.83 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

¢/ Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
4‘ 20 dBm 6.17 dBm VBW 300 kHz
0 dBm 5.77955912 GHz SWT 2.25 s unit dBm
2
1 T
v
-1
-2
D1 -23.83 dBm
-3
-4
-5 daft
(A
MWWWW I ATV N
-6
-7
-8
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 16 .FEB.2010 11:56:44
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DLSA-

Company: Motorola, Inc.
Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date:
Company:
EUT:

Test:
Operator:
Comment:
Channel BW:
Power setting:
Modulation:

02-16-2010

Motorola

OFDM Access Point CAP58430US
Spurious Emissions - Conducted
Craig B

Mid Channel: Frequency —5.775 GHz
5 MHz

53

256QAM

Frequency Range: 10 to 18 GHz
Limit =-23.83 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

Mzx/Bef Lwl Marker 1 [T2] BBW 100 kH= BEF Ltt 10 dB
20 dEm - 2 dBm VBW 300 kH=
0 dBm 14_53787575 GH= SWT Z = Unit dBm

z0

D1l -23.83 dBm

_':,'r

-8
Start 10

Dete: la

-FEB_Z010

GHz 800 MH=z/ Stop 18 GH=z

11:57:01
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018
1250 Peterson Dr., Wheeling, IL 60090
Test Date: 02-16-2010
Company: Motorola
EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B
Comment: Mid Channel: Frequency —5.775 GHz
Channel BW: 5 MHz
Power setting: 53
Modulation: 256QAM

Frequency Range: 18 to 26 GHz
Limit =-23.83 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy' Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
4‘ 20 dBm -45_.37 dBm VBW 300 kHz
0 dBm 25.88777555 GHz SWT 2's unit dBm

2

—D1 -23.83 dBm

-3l
-4
1
5 . AAMWM%W\M b AR .&M‘E
[ AN AT N g
-6l
-7
-8l
Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 16.FEB.2010 11:59:18
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018
1250 Peterson Dr., Wheeling, IL 60090
Test Date: 02-16-2010
Company: Motorola
EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B
Comment: Mid Channel: Frequency —5.775 GHz
Channel BW: 5 MHz
Power setting: 53
Modulation: 256QAM

Frequency Range: 26 to 40 GHz
Limit =-23.83 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -30.40 dBm VBW 300 kHz
0 dBm 38.93386774 GHz SWT 3.5 s unit dBm

2

—D1 -23.83 dBm

-6l
-7
-8l
Start 26 GHz 1.4 GHz/ Stop 40 GHz
Date: 16 .FEB.2010 12:00:34
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018
1250 Peterson Dr., Wheeling, IL 60090
Test Date: 02-16-2010
Company: Motorola
EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B
Comment: Mid Channel: Frequency —5.775 GHz
Channel BW: 5 MHz
Power setting: 61
Modulation: QPSK

Frequency Range: 30 to 1000 MHz
Limit =-19.17 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

& Max/Ref Lvl Marker 1 [T3] RBW 100 kHz  RF Att 10 dB
% 20 dem -55.74 dBm VBW 300 kHz
0 dBm 961.12224449 MHz SWT 245 ms Unit dBm

2

1

-1

_og=D1 -19.17 dBx

-3

-4

-5

Y, INBYWIA I WWWMWWWW

Start 30

MHz 97 MHz/ Stop 1 GHz

Date: 16.FEB.2010 12:09:11
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018
1250 Peterson Dr., Wheeling, IL 60090
Test Date: 02-16-2010
Company: Motorola
EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B
Comment: Mid Channel: Frequency —5.775 GHz
Channel BW: 5 MHz
Power setting: 61
Modulation: QPSK

Frequency Range: 1 to 10 GHz
Limit=-19.17 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

y Max/Ref Lvl Marker 2 [T3] RBW 100 kHz RE Att 10 dB
4‘ 20 dBm -45.83 dBm VBW 300 kHz
0 dBm 5.63527054 GHz SWT 2.25 s unit dBm
2
v2([T3] -45.83 dBnf
e 5.63527054 GHz
1 VIIT3] T4-83 dBn
5.77955912 GHz
-1
_oo=R1 —19-17 dBm
-3
-4

_<|\)

L Add M T e | S=is ‘LWW‘\WWW«\W’\

-6l
-7
-8
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 16 .FEB.2010 12:04:26
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018
1250 Peterson Dr., Wheeling, IL 60090
Test Date: 02-16-2010
Company: Motorola
EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B
Comment: Mid Channel: Frequency —5.775 GHz
Channel BW: 5 MHz
Power setting: 61
Modulation: QPSK

Frequency Range: 10 to 18 GHz
Limit =-19.17 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

¢/ Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
4‘ 20 dBm -49.66 dBm VBW 300 kHz
0 dBm 14.42484970 GHz SWT 2s unit dBm
2
1
-1
ool -16-17 dBm
-3l
-4
1
_5 A4
WIRWI N VA ST ot iUt Rt Rt U (STTSV e
-6l
-7
-8l
Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 16.FEB.2010 12:05:48
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018
1250 Peterson Dr., Wheeling, IL 60090
Test Date: 02-16-2010
Company: Motorola
EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B
Comment: Mid Channel: Frequency —5.775 GHz
Channel BW: 5 MHz
Power setting: 61
Modulation: QPSK

Frequency Range: 18 to 26 GHz
Limit=-19.17 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

¢/ Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
4‘ 20 dBm -46.14 dBm VBW 300 kHz
0 dBm 21.87975952 GHz SWT 2s unit dBm
2
1
-1
ool -16-17 dBm
-3l
-4
1
5 MMM s e I
PRV B VIer Y VRROYRY, Sy v
-6l
-7
-8l
Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 16.FEB.2010 12:06:48
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Mid Channel: Frequency —5.775 GHz
Channel BW: 5 MHz

Power setting: 61

Modulation: QPSK

Frequency Range: 26 to 40 GHz
Limit =-19.17 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

Max/FRef Lwvl Marker 1 [T3] REW 100 kH= RF Attt 10 4B
20 dBm -30.41 d4dBm VEBW 300 kH=
0 dBm 38.53388774 zH= SWT 3.5 s Unit dBm
0
1
a
-1
e —
L
1
_3r

_5r
_Er
_':,‘r
-8
Stert Ze =H=z= 1.4 =Hz/ Stop 40 GH=z
Date - 16 . FEB_ 2010 12:07:34
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz
Channel BW: 5 MHz

Power setting: 62

Modulation: 16QAM

Frequency Range: 30 to 1000 MHz
Limit =-20.05 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -55.56 dBm VBW 300 kHz
0 dBm 928.07615230 MHz SWT 245 ms unit dBm

2

—20l<b1 -20 05 dBm

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 16.FEB.2010 12:36:43
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018
1250 Peterson Dr., Wheeling, IL 60090
Test Date: 02-16-2010
Company: Motorola
EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B
Comment: High Channel: Frequency — 5.845 GHz
Channel BW: 5 MHz
Power setting: 62
Modulation: 16QAM

Frequency Range: 1 to 10 GHz
Limit = -20.05 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

Max/Ref Lvi Marker 2 [T3] RBW 100 kHz  RF Att 10 dB
6‘ 20 dBm ~43.55 dBm VBW 300 kHz
0 dBm 5.70741483 GHz SWT 2.25 s Unit dBm
2
v2|[T3] -43.55 dBn
1 5.70741483 GHz
1 VITT3] 9-95 a8

5.8517(0341 GHz

—20l<b1 -20 05 dBm

-3l

-4 >

-5 ;L MWLh
WWWWW v\wwwwwwwmwww

-6l

-7

-8l
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 16.FEB.2010 12:32:00
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz
Channel BW: 5 MHz

Power setting: 62

Modulation: 16QAM

Frequency Range: 10 to 18 GHz
Limit =-20.05 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -50.17 dBm VBW 300 kHz
0 dBm 14.05611222 GHz SWT 2's unit dBm

2

—20l<b1 -20 05 dBm

-6l
-7
-8l
Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 16 .FEB.2010 12:33:06
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz
Channel BW: 5 MHz

Power setting: 62

Modulation: 16QAM

Frequency Range: 18 to 26 GHz
Limit = -20.05 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm -46.52 dBm VBW 300 kHz
0 dBm 23.19438878 GHz SWT 2s unit dBm

2

-3
-4
1
5 " VLY RETSNTON ST CV. WOV WA
Awyv¢wAuNﬂUﬂdewwVwﬂPNMV R v
-6
-7
-8l
Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 16.FEB.2010 12:34:07
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz
Channel BW: 5 MHz

Power setting: 62

Modulation: 16QAM

Frequency Range: 26 to 40 GHz
Limit = -20.05 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -30.02 dBm VBW 300 kHz
0 dBm 39.43887776 GHz SWT 3.5 s unit dBm

2

—20l<b1 -20 05 dBm

1
-3 \ 4
MM/V\J”W
4 O e T Y e i Sl i PO
-5l
-6l
-7
-8l
Start 26 GHz 1.4 GHz/ Stop 40 GHz
Date: 16.FEB.2010 12:35:22
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz
Channel BW: 5 MHz

Power setting: 62

Modulation: 64QAM

Frequency Range: 30 to 1000 MHz
Limit =-21.94 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -55.72 dBm VBW 300 kHz
0 dBm 918.35671343 MHz SWT 245 ms unit dBm

2

-3l
-4
-5l
1

Y. Y MMMMMWMMMNWWWWWM iy
-7
-8l

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 16.FEB.2010 12:29:52
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz
Channel BW: 5 MHz

Power setting: 62

Modulation: 64QAM

Frequency Range: 1 to 10 GHz
Limit =-21.94 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

Max/Ref Lvl Marker 2 [T3] RBW 100 kHz  RF Att 10 dB
20 dBm ~42.88 dBm VBW 300 kHz

0 dBm 5.70741483 GHz SWT 2.25 s Unit dBm

’ v2|[T3] -43.88 dBn

5.70741483 GHz

1 < VITTT3] §-06 dBn

5.8517(0341 GHz

-3
—4 2z
-5 T ~
TNV e o v L\N

AR it AAMRA LS A ML AR
-6
-7
-8

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 16.FEB.2010 12:25:26
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz
Channel BW: 5 MHz

Power setting: 62

Modulation: 64QAM

Frequency Range: 10 to 18 GHz
Limit =-21.94 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -49.64 dBm VBW 300 kHz
0 dBm 13.76753507 GHz SWT 2's unit dBm

2

-3l
-4
v

-5 | .

AL AR P Sl S PN R vl s ]
-6l
-7
-8l

Start 10 GHz 800 MHz/ Stop 18 GHz

Date: 16.FEB.2010 12:26:33
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz
Channel BW: 5 MHz

Power setting: 62

Modulation: 64QAM

Frequency Range: 18 to 26 GHz
Limit =-21.94 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -45_.22 dBm VBW 300 kHz
0 dBm 25.88777555 GHz SWT 2's unit dBm

2

-3l
-4
1
_5 AAMW*’NMAMW YD TWTIW.N
WYY FRive VAT i
-6l
-7
-8l
Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 16 .FEB.2010 12:27:33

Page -114 of 281-



Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz
Channel BW: 5 MHz

Power setting: 62

Modulation: 64QAM

Frequency Range: 26 to 40 GHz
Limit =-21.94 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -30.42 dBm VBW 300 kHz
0 dBm 39.46693387 GHz SWT 3.5 s unit dBm

2

-6l
-7
-8l
Start 26 GHz 1.4 GHz/ Stop 40 GHz
Date: 16 .FEB.2010 12:28:48
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz
Channel BW: 5 MHz

Power setting: 58

Modulation: 256QAM

Frequency Range: 30 to 1000 MHz
Limit =-22.61 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -55.73 dBm VBW 300 kHz
0 dBm 945.57114228 MHz SWT 245 ms unit dBm

2

D1 -22.61 dBm

6omylpibil el M A ML bt sl

-8

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 16.FEB.2010 13:27:31
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz
Channel BW: 5 MHz

Power setting: 58

Modulation: 256QAM

Frequency Range: 1 to 10 GHz
Limit =-22.61 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

Max/Ref Lvi Marker 2 [T3] RBW 100 kHz  RF Att 10 dB
20 dBm ~47.29 dBm VBW 300 kHz
0 dBm 5.70741483 GHz SWT  2.25 s Unit dBm
2
v2|[T3] -47.29 dBn
5.70741/483 GHz
1 k2 VI{IT3] ~39 dBn

5.8517(0341 GHz

D1 -22.61 dBm

-3l
-4
2
-5 &L wm |
-6l
-7
-8l
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 16.FEB.2010 13:23:19
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018
1250 Peterson Dr., Wheeling, IL 60090
Test Date: 02-16-2010
Company: Motorola
EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B
Comment: High Channel: Frequency — 5.845 GHz
Channel BW: 5 MHz
Power setting: 58
Modulation: 256QAM

Frequency Range: 10 to 18 GHz
Limit =-22.61 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -49.58 dBm VBW 300 kHz
0 dBm 13.70340681 GHz SWT 2's unit dBm

2

D1 -22.61 dBm

bl

A AU PRI VT SNV VYA (LA T RN ROV VY% AT NP PP

-6l
-7
-8
Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 16 .FEB.2010 13:24:32
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz
Channel BW: 5 MHz

Power setting: 58

Modulation: 256QAM

Frequency Range: 18 to 26 GHz
Limit =-22.61 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -45_.77 dBm VBW 300 kHz
0 dBm 22.96993988 GHz SWT 2's unit dBm

2

D1 -22.61 dBm

-3l
-4
1
-5 ‘ N AWMWML ALy
WW\AWW
-6l
-7
-8l
Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 16.FEB.2010 13:25:27
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018
1250 Peterson Dr., Wheeling, IL 60090
Test Date: 02-16-2010
Company: Motorola
EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B
Comment: High Channel: Frequency — 5.845 GHz
Channel BW: 5 MHz
Power setting: 58
Modulation: 256QAM

Frequency Range: 26 to 40 GHz
Limit =-22.61 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -30.04 dBm VBW 300 kHz
0 dBm 39.43887776 GHz SWT 3.5 s unit dBm

2

D1 -22.61 dBm

-5l
-6l
-7
-8
Start 26 GHz 1.4 GHz/ Stop 40 GHz
Date: 16 .FEB.2010 13:26:28
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz
Channel BW: 5 MHz

Power setting: 62

Modulation: QPSK

Frequency Range: 30 to 1000 MHz
Limit =-20.94 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -55.57 dBm VBW 300 kHz
0 dBm 982.50501002 MHz SWT 245 ms unit dBm
2
1
-1
-20=pr—=g-oz—Em

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 16.FEB.2010 13:20:50
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz
Channel BW: 5 MHz

Power setting: 62

Modulation: QPSK

Frequency Range: 1 to 10 GHz
Limit =-20.94 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

¢/ Max/Ref LvlI Marker 2 [T3] RBW 100 kHz RF Att 10 dB
/ 20 dBm -43.20 dBm VBW 300 kHz
0 dBm 5.70741483 GHz SWT 2.25 s unit dBm
2
v2|[T3] -43.20 dBn
1 5.70741483 GHz
1 T VITIT3] 906 dB
5.85170341 GHz
-1
2001 —2g—gz—dEw
-3
—4 2
—5 T |
Mg fPAH A
-6
-7
-8
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 16.FEB.2010 13:16:29
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz
Channel BW: 5 MHz

Power setting: 62

Modulation: QPSK

Frequency Range: 10 to 18 GHz
Limit =-20.94 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -49.75 dBm VBW 300 kHz
0 dBm 13.60721443 GHz SWT 2's unit dBm
2
1
-1
-20=pr—=g-oz—Em

- Www MWWMMWM

-6l
-7
-8
Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 16 .FEB.2010 13:17:41
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018
1250 Peterson Dr., Wheeling, IL 60090
Test Date: 02-16-2010
Company: Motorola
EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B
Comment: High Channel: Frequency — 5.845 GHz
Channel BW: 5 MHz
Power setting: 62
Modulation: QPSK

Frequency Range: 18 to 26 GHz
Limit =-20.94 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
4‘ 20 dBm -46.59 dBm VBW 300 kHz
0 dBm 25.95190381 GHz SWT 2's unit dBm
2
1
-1
-20=pr—=g-oz—Em

e NN Al A M,

-6l
-7
-8
Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 16 .FEB.2010 13:18:37
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz
Channel BW: 5 MHz

Power setting: 62

Modulation: QPSK

Frequency Range: 26 to 40 GHz
Limit =-20.94 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -29.97 dBm VBW 300 kHz
0 dBm 38.12024048 GHz SWT 3.5 s unit dBm
2
1
-1
-20=pr—=g-oz—Em

MWWWWMWWW

-5l
-6l
-7
-8
Start 26 GHz 1.4 GHz/ Stop 40 GHz
Date: 16 .FEB.2010 13:19:42
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

5.0  Test Run: Power Spectral Density (PSD)

Rule Section: Section 15.247(e)

Test Procedure: FCC KDB Publication No. 558074: Measurement of Digital
Transmission Systems Operating under Section 15.247, March 23, 2005

Description: The EUT was set to transmit at the lowest, middle, and highest channel of
operation. The channel bandwidth of the EUT was changed from 5 MHz to 10 MHz and
20 MHz, and the modulation of the EUT was changed from QPSK to 16-QAM, 64-
QAM, and 256-QAM. Since Power Output Option 2 was used, Option 2 for measuring
PSD was also used. A peak detector was used. Since the device was transmitting at less
than 100% duty cycle, video triggering and gating were set so that the entire sweep
occurred while the transmitter was transmitting on full power pulses. The analyzer was
set to trace average 100 traces in power averaging mode. The Power Spectral Density
was measured and recorded for each condition.

Limit: The peak level measured must be no greater than +8 dBm.

Results: Passed
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-18-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
Low Channel: Frequency — 5.730 GHz

Power setting: 5F

Modulation: 16QAM

Channel BW: 5 MHz

Limit: +8 dBm
Power Spectral Density = -3.03 dBm
Marker 1 [T3] RBW 3 kHz RF Att 20 dB
%Ref Lvi -3.03 dBm VBW 10 kHz
10 dBm 5.72956413 GHz SWT 1.4 s unit dBm

1

q
ES

L T e I

-4
-5
-6
-7
-8
-9
Center 5.73 GHz 500 kHz/ Span 5 MHz
Date: 18.FEB.2010 08:05:09
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-18-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
Low Channel: Frequency — 5.730 GHz

Power setting: 5F

Modulation: 64QAM

Channel BW: 5 MHz

Limit: +8 dBm
Power Spectral Density = -4.08 dBm
Marker 1 [T3] RBW 3 kHz
@ Ref Lvli -4.08 dBm VBW 10 kHz
10 dBm 5.73192886 GHz SWT 1.4 s

RF Att 20 dB

unit dBm

1

v

|

-4
-5
-6
-7
-8
-9
Center 5.73 GHz 500 kHz/ Span 5 MHz
Date: 18.FEB.2010 08:07:16
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Test Date: 02-18-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
Low Channel: Frequency — 5.730 GHz

Power setting: 53

Modulation: 256QAM

Channel BW: 5 MHz

Limit: +8 dBm
Power Spectral Density = -6.56 dBm
Marker 1 [T3] RBW 3 kHz
@ Ref Lvli -6.56 dBm VBW 10 kHz
0 dBm 5.72820140 GHz SWT 1.4 s

Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

RF Att 10 dB

unit dBm

|

-10

Center 5.73 GHz 500 kHz/
Date: 18.FEB.2010 08:10:14
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-18-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
Low Channel: Frequency — 5.730 GHz

Power setting: 5E

Modulation: QPSK

Channel BW: 5 MHz

Limit: +8 dBm
Power Spectral Density = -4.09 dBm
Marker 1 [T3] RBW 3 kHz RF Att 20 dB
%Ref Lvi -4.09 dBm VBW 10 kHz
10 dBm 5.73192886 GHz SWT 1.4 s unit dBm

1

-4
-5
-6
-7
-8
-9
Center 5.73 GHz 500 kHz/ Span 5 MHz
Date: 18.FEB.2010 08:02:43
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-18-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
Middle Channel: Frequency — 5.775 GHz

Power setting: 61

Modulation: 16QAM

Channel BW: 5 MHz

Limit: +8 dBm
Power Spectral Density = -3.58 dBm
Marker 1 [T3] RBW 3 kHz RF Att 20 dB
Ref Lvli -3.58 dBm VBW 10 kHz
10 dBm 5.77692886 GHz SWT 1.4 s unit dBm
1
“'“l" k VO “‘J ’“‘“m ""‘\ MWME
) J | | \
) // k«
D E q
-4
-5
-6
-7
-8
-9
Center 5.775 GHz 500 kHz/ Span 5 MHz
Date: 18.FEB.2010 08:17:15
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-18-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
Middle Channel: Frequency — 5.775 GHz

Power setting: 61

Modulation: 64QAM

Channel BW: 5 MHz

Limit: +8 dBm
Power Spectral Density = -3.57 dBm
Marker 1 [T3] RBW 3 kHz RF Att 20 dB
%Ref Lvi -3.57 dBm VBW 10 kHz
10 dBm 5.77710922 GHz SWT 1.4 s unit dBm

1

b Aoty bl

-4
-5l
-6l
-7
-8l
-9
Center 5.775 GHz 500 kHz/ Span 5 MHz
Date: 18.FEB.2010 08:19:23
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-18-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
Middle Channel: Frequency — 5.775 GHz

Power setting: 53

Modulation: 256QAM

Channel BW: 5 MHz

Limit: +8 dBm
Power Spectral Density = -6.78 dBm
Marker 1 [T3] RBW 3 kHz RF Att 10 dB
%Ref Lvi -6.78 dBm VBW 10 kHz
0 dBm 5.77294088 GHz SWT 1.4 s unit dBm

g

-5l

-6l

-7

-8l

-9

-10

Center 5.775 GHz 500 kHz/ Span 5 MHz

Date: 18.FEB.2010 08:12:39
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-18-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
Middle Channel: Frequency — 5.775 GHz

Power setting: 61

Modulation: QPSK

Channel BW: 5 MHz

Limit: +8 dBm
Power Spectral Density = -3.28 dBm
Marker 1 [T3] RBW 3 kHz RF Att 20 dB
%Ref Lvi -3.28 dBm VBW 10 kHz
10 dBm 5.77692886 GHz SWT 1.4 s unit dBm

1

-4
-5l
-6l
-7
-8l
-9
Center 5.775 GHz 500 kHz/ Span 5 MHz
Date: 18.FEB.2010 08:14:54
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DLSA-

1250 Peterson Dr., Wheeling, IL 60090
Test Date:
Company:
EUT:

Test:

Operator:

Comment:

Company: Motorola, Inc.
Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

02-18-2010

Motorola

OFDM Access Point CAP58430US
Power Spectral Density - Conducted

Craig B

PSD Option 2 with Peak Detector

High Channel: Frequency — 5.845 GHz
Power setting: 62

Modulation: 16QAM

Channel BW: 5 MHz

Limit: +8 dBm
Power Spectral Density = -4.45 dBm
Marker 1 [T3] RBW 3 kHz RF Att 20 dB
%Ref Lvi -4.45 dBm VBW 10 kHz
10 dBm 5.84692886 GHz SWT 1.4 s unit dBm

1

1

. ok WWMWUWWWM

-4
-5
-6
-7
-8
-9
Center 5.845 GHz 500 kHz/ Span 5 MHz
Date: 18.FEB.2010 08:25:22
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-18-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
High Channel: Frequency — 5.845 GHz

Power setting: 62

Modulation: 64QAM

Channel BW: 5 MHz

Limit: +8 dBm
Power Spectral Density = -4.79 dBm
Marker 1 [T3] RBW 3 kHz RF Att 20 dB
%Ref Lvi -4.79 dBm VBW 10 kHz
10 dBm 5.84692886 GHz SWT 1.4 s unit dBm

1

| S

-4
-5
-6
-7
-8
-9
Center 5.845 GHz 500 kHz/ Span 5 MHz
Date: 18.FEB.2010 08:21:55
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DLSA-

1250 Peterson Dr., Wheeling, IL 60090

Test
Com
EUT
Test:
Oper

Com

Date:
pany:

ator:

ment:

Company: Motorola, Inc.
Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

02-18-2010

Motorola

OFDM Access Point CAP58430US
Power Spectral Density - Conducted

Craig B

PSD Option 2 with Peak Detector
High Channel: Frequency — 5.845 GHz

Power setting: 58
Modulation:

256QAM

Channel BW: 5 MHz

Limit: +8 dBm
Power Spectral Density = -6.17 dBm
Marker 1 [T3] RBW 3 kHz RF Att 10 dB
Ref Lvli -6.17 dBm VBW 10 kHz
0 dBm 5.84294088 GHz SWT 1.4 s Unit dBm
1
1 L TN MMJ
-2 A
-3 N‘u
_4%‘
-5l
-6l
-7
-8l
-9
-10
Center 5.845 GHz 500 kHz/ Span 5 MHz
Date: 18.FEB.2010 08:30:39
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-18-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
High Channel: Frequency — 5.845 GHz

Power setting: 62

Modulation: QPSK

Channel BW: 5 MHz

Limit: +8 dBm
Power Spectral Density = -4.13 dBm
Marker 1 [T3] RBW 3 kHz
@ Ref Lvli -4.13 dBm VBW 10 kHz
10 dBm 5.84692886 GHz SWT 1.4 s

1

RF Att 20 dB

unit dBm

-4
-5
-6
-7
-8
-9
Center 5.845 GHz 500 kHz/ Span 5 MHz
Date: 18.FEB.2010 08:27:17
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

APPENDIX E

DATA AND GRAPHS

Part 15, Subpart C, Section 15.247 (a-h)

10 MHz Channel Bandwidth of EUT
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

1.0 Test Run: Bandwidth

Rule Section: Section 15.247(a)(2)

Test Procedure: FCC KDB Publication No. 558074: Measurement of Digital
Transmission Systems Operating under Section 15.247, March 23, 2005

Description: The EUT was set to transmit in continuous mode at the lowest, middle, and
highest channel of operation. The channel bandwidth of the EUT was changed from 5
MHz to 10 MHz and 20 MHz, and the modulation of the EUT was changed from QPSK
to 16-QAM, 64-QAM, and 256-QAM. The 6 dB bandwidth was measured and recorded
for each condition. Note: Since this testing was done for a Class Il Permissive Change,
and the 10 MHz channel bandwidth with QPSK, 16-QAM, and 64-QAM data is already
in the original report, only the 256-QAM modulation was tested for the 10 MHz channel
bandwidth condition.

Limit: The 6 dB bandwidth must be greater than 500 kHz

Results: Passed
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

Low Channel: Frequency — 5.730 GHz
Power setting: 4F

Modulation: 256QAM

Channel BW: 10 MHz

6 dB Bandwidth = 8.82 MHz

& Marker 1 [T3 ndB] RBW 100 kHz  RF Att 30 dB
75 Ref Ll ndB 6.00 dB VBW 300 kHz

20 dBm BW 8.81763527 MHz SWT 10 s unit dBm
2

AV N ™

L
T4 A N, g
7“ VAR I e VAVAT AV Ve SAAV 1AM ST A AV ”\<

4 .

-4

Center 5.73 GHz 1 MHz/ Span 10 MHz
Date: 17.FEB.2010 13:31:41
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

Middle Channel: Frequency — 5.775 GHz
Power setting: 4F

Modulation: 256QAM

Channel BW: 10 MHz

6 dB Bandwidth = 8.80 MHz

¢/ Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB
75 Ref Ll ndB 6.00 dB VBW 300 kHz
20 dBm BW  8.79759519 MHz SWT 10 s Unit dBm
2
1
L
A
. A . i

-3

Center 5.775 GHz 1 MHz/ Span 10 MHz

Date: 17.FEB.2010 13:33:09
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

High Channel: Frequency — 5.845 GHz
Power setting: 4F

Modulation: 256QAM

Channel BW: 10 MHz

6 dB Bandwidth = 8.84 MHz

& Marker 1 [T3 ndB] RBW 100 kHz  RF Att 30 dB
75 Ref Ll ndB 6.00 dB VBW 300 kHz
20 dBm BW  8.83767535 MHz SWT 10 s Unit dBm
2
1
L
4

TTV AU VA VA W WYLV ANV YW aee YAV
./

\JﬂYZ
_2 \,

Center 5.845 GHz 1 MHz/ Span 10 MHz
Date: 17.FEB.2010 13:35:22
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

2.0  Test Run: RF antenna conducted test — Band-edge compliance

Rule Section: Section 15.247(d) — Spurious emissions

Test Procedure: FCC KDB Publication No. 558074: Measurement of Digital
Transmission Systems Operating under Section 15.247, March 23, 2005

Description: The EUT was set to transmit in continuous mode at the lowest, middle, and
highest channel of operation. The channel bandwidth of the EUT was changed from 5
MHz to 10 MHz and 20 MHz, and the modulation of the EUT was changed from QPSK
to 16-QAM, 64-QAM, and 256-QAM. A measurement of the emission at the edge of the
authorized operating band was made for each of the above conditions. Note: Since this
testing was done for a Class Il Permissive Change, and the 10 MHz band-edge data is
already in the original report, only the 256-QAM modulation was tested for the 10 MHz
channel bandwidth condition.

Limit: This device complies with the use of power option 2. Therefore, the emission
level at the edge of the authorized operating band must be at least 30 dB down from the
highest emission level within the authorized band as measured with a 100 kHz RBW.

Results: Passed
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Lower Band-Edge Compliance - Conducted
Operator: Craig B

Comment: Band-Edge Frequency = 5.725 GHz
Band-Edge > 30 dB Below Peak In-Band Emission (power option 2 used)

Low Channel: Frequency — 5.730 GHz
Power setting: 4F

Modulation: 256QAM

Channel BW: 10 MHz

¢/ Delta 1 [T3] RBW 100 kHz RF Att 20 dB
4‘ Ref Lvli -34.31 dB VBW 300 kHz
0 dBm -4.86973948 MHz SWT 10 s unit dBm
1
9 AR, P, AM\_AA

. HaEEN

T Y VY

-8l
-9
-10
Center 5.725 GHz 2 MHz/ Span 20 MHz
Date: 17.FEB.2010 11:57:18
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Upper Band-Edge Compliance - Conducted
Operator: Craig B

Comment: Band-Edge Frequency = 5.850 GHz
Band-Edge > 30 dB Below Peak In-Band Emission (power option 2 used)

High Channel: Frequency — 5.845 GHz
Power setting: 4F

Modulation: 256QAM

Channel BW: 10 MHz

¢/ Delta 1 [T3] RBW 100 kHz RF Att 20 dB
4‘ Ref Lvl -36.09 dB VBW 300 kHz

0 dBm 5.63126253 MHz SWT 10 s unit dBm

1

-1 I\VJA AN

4\/NAX 1L} 4, . A A4
u\l\/\,\ W YW IV

\\_lr\r\._r\

-6l

-7

-8l

-9

-10

Center 5.85 GHz 2 MHz/ Span 20 MHz

Date: 17.FEB.2010 12:02:36
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

3.0  Test Run: Power Output

Rule Section: Section 15.247(b)(3)

Test Procedure: FCC KDB Publication No. 558074: Measurement of Digital
Transmission Systems Operating under Section 15.247, March 23, 2005

- Power Output Option 2 -
- Method #2 -

Description: The pulse duration “T” measured 4.9 ms. With the RBW set to 1 MHz and
the span set to equal the EBW, the Auto-sweep time on the analyzer was 5 ms. Since the
sweep time is greater than “T”, and the EBW is equal to the largest available on the
spectrum analyzer, Method 2 was used.

The center frequency was set to the midpoint of the signal in zero span mode. The RBW
was set to equal the EBW. The VBW was set to the spectrum analyzers maximum value,
which is equal to the RBW. The sweep time was set to “T” (the analyzer rounded this
setting to 5 ms). The detector was set to Sample mode. A video trigger was set to trigger
only on full power pulses. 100 traces were trace-averaged in power averaging mode.

The highest peak marked on the trace is recorded as the output power.

Measurements were taken at the lowest, middle, and highest channels of operation.
Note: Since this testing was done for a Class Il Permissive Change, and the 10 MHz
channel bandwidth with QPSK, 16-QAM, and 64-QAM data is already in the original

report, only the 256-QAM modulation was tested for the 10 MHz channel bandwidth
condition.

Limit: The level measured must be no greater than what is listed on the original grant of
certification.

Results: Passed
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: Low Channel: Frequency — 5.730 GHz
Power setting: 4F

Modulation: 256QAM

Channel BW: 10 MHz

Antenna gain: 16 dBi
Conducted RF Limit: 30 dBm — 10 dB (amount antenna gain is over 6 dBi) = 20 dBm.

Averaged Output Power = 18.58 dBm + 1 dB (Motorola cable from N-Type connector
to circuit board) = 19.58 dBm =90.78 mW

Max/Ref Lvl Marker 1 [T3] RBW 10 MHz RF Att 30 dB
25 dBm 18.58 dBm VBW 10 MHz
20 dBm 90.180361 pus SWT 5 ms unit dBm
2
24
2
2L
21
2
1
193
10
17
1
1 L | 11 | ]
5 LY U U LU
_1| l
Center 5.73 GHz 500 ps/
Date: 16 .FEB.2010 10:27:10
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Power setting: 4F

Modulation: 256QAM

Channel BW: 10 MHz

Antenna gain: 16 dBi
Conducted RF Limit: 30 dBm — 10 dB (amount antenna gain is over 6 dBi) = 20 dBm.

Averaged Output Power =17.97 dBm + 1 dB (Motorola cable from N-Type connector
to circuit board) = 18.97 dBm =78.89 mW

Max/Ref Lvl Marker 1 [T3] RBW 10 MHz RF Att 30 dB
25 dBm 17.97 dBm VBW 10 MHz
20 dBm 90.180361 pus SWT 5 ms unit dBm
2
24
2
2L
21
2
1
1
18 A 4
17
1
1 | | ] | !
5 T VL VAL
uu L W ‘| w-' “l I I | “”
¥ di
Center 5.775 GHz 500 ps/

Date: 16.FEB.2010 10:29:49
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz
Power setting: 4F

Modulation: 256QAM

Channel BW: 10 MHz

Antenna gain: 16 dBi
Conducted RF Limit: 30 dBm — 10 dB (amount antenna gain is over 6 dBi) = 20 dBm.

Averaged Output Power = 16.49 dBm + 1 dB (Motorola cable from N-Type connector
to circuit board) = 17.49 dBm =56.10 mW

Max/Ref Lvl Marker 1 [T3] RBW 10 MHz RF Att 30 dB
® 25 dBm 16.49 dBm VBW 10 MHz
20 dBm 90.180361 us SWT 5 ms unit dBm
2
24
2
2L
21
2
1
10
171
1
1
5 “l]l“ll hlﬂh“l LhIIJ _L I ‘”\ { |]'W l'lll ‘I‘_l_.
N MIHI‘ ' MAL UL,

Center 5.845 GHz 500 ps/
Date: 16 .FEB.2010 10:31:51
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

4.0 Test Run: RF antenna conducted test

Rule Section: Section 15.247(d) — Spurious emissions

Test Procedure: FCC KDB Publication No. 558074: Measurement of Digital
Transmission Systems Operating under Section 15.247, March 23, 2005

Description: The EUT was set to transmit in continuous mode.

Measurements were taken for QPSK, 16-QAM, 64-QAM, and 256-QAM modulation
types, and at the lowest, middle, and highest channels of operation. Measurements were
taken for the 5 MHz, 10 MHz, and 20 MHz channel bandwidth settings.

Note: Since this testing was done for a Class Il Permissive Change, and the 10 MHz

channel bandwidth with QPSK, 16-QAM, and 64-QAM data is already in the original
report, only the 256-QAM modulation was tested for the 10 MHz channel bandwidth

condition.

Limit: This device complies with the use of power option 2. Therefore, all
harmonics/spurs must be at least 30 dB down from the highest emission level within the
authorized band as measured with a 100 kHz RBW.

Results: Passed
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency — 5.730 GHz
Channel BW: 10 MHz

Power setting: 4F

Modulation: 256QAM

Frequency Range: 30 to 1000 MHz
Limit =-29.14 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
10 dBm -55.68 dBm VBW 300 kHz
0 dBm 928.07615230 MHz SWT 245 ms unit dBm
1
-1
-2
_30=R1l -29-14 dBm
-4
-5
1
60k LA LAl NN NA PRI i J AN A —
-7
-8
-9
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 16.FEB.2010 11:08:32

Page -152 of 281-



Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency — 5.730 GHz
Channel BW: 10 MHz

Power setting: 4F

Modulation: 256QAM

Frequency Range: 1 to 10 GHz
Limit =-29.14 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
10 dBm 0.86 dBm VBW 300 kHz
0 dBm 5.74348697 GHz SWT 2.25 s unit dBm
1
1
v
-1
-2
_30=R1l -29-14 dBm
-4
-5 i A
WWWMWW MMMUWMMM
-6
-7
-8
-9
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 16.FEB.2010 11:00:52
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency — 5.730 GHz
Channel BW: 10 MHz

Power setting: 4F

Modulation: 256QAM

Frequency Range: 10 to 18 GHz
Limit =-29.14 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

Max/Ref Lwvl Marker 1 [T3] EBW 100 kH= BF Rtt 10 dB
10 dBm -4%_33 d4dEBm VEW 300 kH=
0 dBm 1Z2.87735471 {=H= SWT 2 = Unit dBm
10
_1r
-z
sl — 1
_4r
¥
-50
_Er
_':,'r
_Br
-5
Stert 10 GH= 800 MH=/ Stop 183 GH=
Date: 1. FEB_.Z2010 11:01:1¢
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency — 5.730 GHz
Channel BW: 10 MHz

Power setting: 4F

Modulation: 256QAM

Frequency Range: 18 to 26 GHz
Limit =-29.14 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
10 dBm -46.24 dBm VBW 300 kHz
0 dBm 25.91983968 GHz SWT 2 s unit dBm
1
-1
-2
_30=R1l -29-14 dBm
-4
1
5 | RN A RPL VR T VN O M\M\}M‘-K
-6
-7
-8
-9
Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 16 .FEB.2010 11:03:57
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency — 5.730 GHz
Channel BW: 10 MHz

Power setting: 4F

Modulation: 256QAM

Frequency Range: 26 to 40 GHz
Limit =-29.14 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 0 dB
0 dBm -39.97 dBm VBW 300 kHz
-10 dBm 40.00000000 GHz SWT 3.5 s unit dBm
-1
-2

_30=D1 -29.14 dBm

-6

-7
-8
-9
-10
Start 26 GHz 1.4 GHz/ Stop 40 GHz
Date: 16.FEB.2010 11:05:18
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Channel BW: 10 MHz

Power setting: 4F

Modulation: 256QAM

Frequency Range: 30 to 1000 MHz
Limit =-29.74 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
10 dBm -55.75 dBm VBW 300 kHz
0 dBm 957.23446894 MHz SWT 245 ms unit dBm
1
-1
-2

_30<D1 -29.74 daq

-5

WMM‘MW\WWMWWWWWWWMWWMWWMM

-7
-8
-9
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 16.FEB.2010 11:19:32
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Channel BW: 10 MHz

Power setting: 4F

Modulation: 256QAM

Frequency Range: 1 to 10 GHz
Limit =-29.74 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
10 dBm 0.26 dBm VBW 300 kHz
0 dBm 5.77955912 GHz SWT 2.25 s unit dBm
1
1
v
-1
-2

_30<D1 -29.74 daq

-5 i

-6
-7
-8
-9
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 16.FEB.2010 11:13:03
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Channel BW: 10 MHz

Power setting: 4F

Modulation: 256QAM

Frequency Range: 10 to 18 GHz
Limit =-29.74 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
10 dBm -49.88 dBm VBW 300 kHz
0 dBm 12.67735471 GHz SWT 2 s unit dBm

1

-3 D1 29 74 dpnl

-4

-6
-7
-8
-9
Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 16.FEB.2010 11:14:16
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Channel BW: 10 MHz

Power setting: 4F

Modulation: 256QAM

Frequency Range: 18 to 26 GHz
Limit =-29.74 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
10 dBm -46.16 dBm VBW 300 kHz
0 dBm 24.89378758 GHz SWT 2 s unit dBm

1

-3 D1 29 74 dpnl

-4

0 . STV VI WY I JeY s

-6
-7
-8
-9
Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 16.FEB.2010 11:16:01
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Channel BW: 10 MHz

Power setting: 4F

Modulation: 256QAM

Frequency Range: 26 to 40 GHz
Limit =-29.74 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 0 dB
0 dBm -39.19 dBm VBW 300 kHz
-10 dBm 39.43887776 GHz SWT 3.5 s unit dBm

_30D1 -29d 74 den

1
N
S L

-10

Start 26 GHz 1.4 GHz/ Stop 40 GHz

Date: 16 .FEB.2010 11:17:21
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz
Channel BW: 10 MHz

Power setting: 4F

Modulation: 256QAM

Frequency Range: 30 to 1000 MHz
Limit =-30.78 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

¢/ Max/Ref LvlI Marker 1 [T3] RBW 100 kHz RF Att 10 dB
4‘ 10 dBm -55.68 dBm VBW 300 kHz
0 dBm 986.39278557 MHz SWT 245 ms unit dBm
1
-1
-2
-30=bt TEE—=E
-4
-5
1
b AN AR AP N i AR M At g 8- X
-7
-8
-9
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 16.FEB.2010 10:54:48
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz
Channel BW: 10 MHz

Power setting: 4F

Modulation: 256QAM

Frequency Range: 1 to 10 GHz
Limit =-30.78 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
10 dBm -0.78 dBm VBW 300 kHz
0 dBm 5.85170341 GHz SWT 2.25 s unit dBm

1

-6
-7
-8
-9
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 16.FEB.2010 10:45:27
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz
Channel BW: 10 MHz

Power setting: 4F

Modulation: 256QAM

Frequency Range: 10 to 18 GHz
Limit =-30.78 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

¢/ Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 10 dBm -49.58 dBm VBW 300 kHz
0 dBm 13.65531062 GHz SWT 2's unit dBm

1

-1

-2

-30=5% FE=ET

-4

-6l
-7
-8l
-9
Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 16 .FEB.2010 10:47:03
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz

Channel BW: 10 MHz
Power setting: 4F
Modulation: 256QAM

Frequency Range: 18 to 26 GHz
Limit =-30.78 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used

power option 2)

¢/ Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
4‘ 10 dBm -45_.72 dBm VBW 300 kHz
0 dBm 23.01803607 GHz SWT 2's Unit dBm
1
-1
-2
-30=51 F8—dBm
-4
- LA AU A W’“ﬂmw %ﬁ"‘ e MW
-6l
-7
-8l
-9
Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 16.FEB.2010 10:48:14
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.845 GHz
Channel BW: 10 MHz

Power setting: 4F

Modulation: 256QAM

Frequency Range: 26 to 40 GHz
Limit =-30.78 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

¢/ Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 0 dB
// 10 dBm -39.85 dBm VBW 300 kHz
-10 dBm 38.17635271 GHz SWT 3.5 s unit dBm
1
-1
-2
-30=5t Fe—dBm

-6l
-7
-8l
-9
Start 26 GHz 1.4 GHz/ Stop 40 GHz
Date: 16 .FEB.2010 10:51:39
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

5.0  Test Run: Power Spectral Density (PSD)

Rule Section: Section 15.247(e)

Test Procedure: FCC KDB Publication No. 558074: Measurement of Digital
Transmission Systems Operating under Section 15.247, March 23, 2005

Description: The EUT was set to transmit at the lowest, middle, and highest channel of
operation. The channel bandwidth of the EUT was set to 10 MHz, and the modulation of
the EUT was set to 256-QAM. Since Power Output Option 2 was used, Option 2 for
measuring PSD was also used. A peak detector was used. Since the device was
transmitting at less than 100% duty cycle, video triggering and gating were set so that the
entire sweep occurred while the transmitter was transmitting on full power pulses. The
analyzer was set to trace average 100 traces in power averaging mode. The Power
Spectral Density was measured and recorded for each condition.

Note: Since this testing was done for a Class Il Permissive Change, and the 10 MHz

channel bandwidth with QPSK, 16-QAM, and 64-QAM data is already in the original
report, only the 256-QAM modulation was tested for the 10 MHz channel bandwidth

condition.

Limit: The peak level measured must be no greater than +8 dBm.

Results: Passed
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
Low Channel: Frequency — 5.730 GHz

Power setting: 4F

Modulation: 256QAM

Channel BW: 10 MHz

Limit: +8 dBm
Power Spectral Density = -7.87 dBm
Marker 1 [T3] RBW 3 kHz RF Att 10 dB
@Ref Lvi -7.87 dBm VBW 10 kHz
0 dBm 5.72982966 GHz SWT 2.8 s unit dBm
1
-1 ] Y |

L R A g

-5

-6

-7

-8

-9

-10

Center 5.73 GHz 1 MHz/ Span 10 MHz

Date: 17.FEB.2010 15:51:19
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090
Test Date: 02-17-2010
Company: Motorola
EUT: OFDM Access Point CAP58430US
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
Middle Channel: Frequency — 5.775 GHz

Power setting: 4F

Modulation: 256QAM

Channel BW: 10 MHz

Limit: +8 dBm
Power Spectral Density = -8.42 dBm
Marker 1 [T3] RBW 3 kHz RF Att 10 dB
Ref Lvl -8.42 dBm VBW 10 kHz
0 dBm 5.77482966 GHz SWT 2.8 s unit dBm
1
-1 F | Y [l
L bk m W‘Wu”v“'
i
-5
-6
-7
-8
-9
-10
Center 5.775 GHz 1 MHz/ Span 10 MHz
Date: 17.FEB.2010 15:54:20
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DLSA-

1250 Peterson Dr., Wheeling
Test Date:
Company:
EUT:
Test:
Operator:

Comment:

Modulation:

Company: Motorola, Inc.
Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018
, IL 60090
02-17-2010
Motorola

OFDM Access Point CAP58430US
Power Spectral Density - Conducted

Craig B

PSD Option 2 with Peak Detector
High Channel: Frequency — 5.845 GHz
Power setting: 4F

256QAM

Channel BW: 10 MHz

Limit: +8 dBm
Power Spectral Density = -10.08 dBm
Marker 1 [T3] RBW 3 kHz RF Att 10 dB
Ref Lvl -10.08 dBm VBW 10 kHz
0 dBm 5.84657315 GHz SWT 2.8 s unit dBm
1
-1 v
20 i JH‘L\ILHI _IH‘n,k A Alu (1 L A O Ll Ia“n WAl
AL l"[“l T ’”l |Hl| \ ‘||\' | Ir”“ U [ |n‘\ |”|\"V
Y
-40
-5
-6
-7
-8
-9
-10
Center 5.845 GHz 1 MHz/ Span 10 MHz
Date: 17.FEB.2010 15:56:44
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

APPENDIX F

DATA AND GRAPHS

Part 15, Subpart C, Section 15.247 (a-h)

20 MHz Channel Bandwidth of EUT
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

1.0 Test Run: Bandwidth

Rule Section: Section 15.247(a)(2)

Test Procedure: FCC KDB Publication No. 558074: Measurement of Digital
Transmission Systems Operating under Section 15.247, March 23, 2005

Description: The EUT was set to transmit in continuous mode at the lowest, middle, and
highest channel of operation. The channel bandwidth of the EUT was changed from 5
MHz to 10 MHz and 20 MHz, and the modulation of the EUT was changed from QPSK
to 16-QAM, 64-QAM, and 256-QAM. The 6 dB bandwidth was measured and recorded
for each condition. Note: Since this testing was done for a Class Il Permissive Change,
and the 10 MHz channel bandwidth with QPSK, 16-QAM, and 64-QAM data is already
in the original report, only the 256-QAM modulation was tested for the 10 MHz channel
bandwidth condition.

Limit: The 6 dB bandwidth must be greater than 500 kHz

Results: Passed
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

Low Channel: Frequency — 5.735 GHz
Power setting: 62

Modulation: 16QAM

Channel BW: 20 MHz

6 dB Bandwidth = 17.76 MHz

& Marker 1 [T3 ndB] RBW 100 kHz  RF Att 30 dB
75 Ref Ll ndB 6.00 dB VBW 300 kHz
20 dBm BW  17.75551102 MHz SWT 10 s Unit dBm
2
1
! ]
-1 /\..IJ' \
-2
-3
4
-5
-6
-7
-8
Center 5.735 GHz 2 MHz/ Span 20 MHz
Date: 17.FEB.2010 13:41:00
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

Low Channel: Frequency — 5.735 GHz
Power setting: 63

Modulation: 64QAM

Channel BW: 20 MHz

6 dB Bandwidth = 17.76 MHz

& Marker 1 [T3 ndB] RBW 100 kHz  RF Att 30 dB
75 Ref Ll ndB 6.00 dB VBW 300 kHz
20 dBm BW 17.75551102 MHz SWT 10 s unit dBm
2
1
. W
WWWWWW %MWWJ\/\AW%Z
1 / \\
A
2
-3
4
5
6
-7
-8
Center 5.735 GHz 2 MHz/ Span 20 MHz
Date: 17.FEB.2010 13:42:27
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DLSA-

1250 Peterson Dr., Wheeling

Test Date:
Company:
EUT:
Test:
Operator:

Low Channel: Frequency — 5.735 GHz

. IL 60090
02-17-2010

Motorola

Company:
Model Tested:
Report Number:

Motorola, Inc.
5780APUS (for USA), 5780APC (for Canada & Europe)
16018

OFDM Access Point CAP58430US
6 dB Bandwidth - Conducted

Craig B

Power setting: 61

Modulation:

256QAM

Channel BW: 20 MHz

6 dB Bandwidth = 17.76 MHz

Delta 2 [T3]

RBW 100 kHz RF Att 30 dB

0.41 dB VBW 300 kHz

20 dBm 17.75551102 MHz SWT 10 s unit dBm
2

Y2|[T3] 4.59 dBn

5.726}6232 GHZ
1

D1 8.8 dBm D e ] Y041 dB

WWM MHZz

Vil[T13] g.80| dBm

// 5.74251503 \GHz

T §
-2
-3
-4
-5
-6
-7
-8

Center 5.735 GHz 2 MHz/ Span 20 MHz

Date: 17.FEB.2010 13:50:10
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Company:
; Model Tested:
Report Number:

1250 Peterson Dr., Wheeling, IL 60090

Test
Com
EUT
Test:

Date: 02-17-2010
pany: Motorola

Motorola, Inc.
5780APUS (for USA), 5780APC (for Canada & Europe)
16018

: OFDM Access Point CAP58430US

6 dB Bandwidth - Co

Operator: Craig B

nducted

Low Channel: Frequency — 5.735 GHz
Power setting: 62
Modulation: QPSK
Channel BW: 20 MHz

6 dB Bandwidth = 17.76 MHz
Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB
% Ref Lvl ndB 6.00 dB VBW 300 kHz
20 dBm BW 17.75551102 MHz SWT 10 s Unit dBm
2
-
1
WWWWWWWWW/?
-1 ’“A
-2
-3
-4
-5
-6
-7
-8l

Center 5.735 GHz

Date: 17.FEB.2010 13:39:24

Page

2 MHz/ Span 20 MHz
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

Middle Channel: Frequency — 5.775 GHz
Power setting: 61

Modulation: 16QAM

Channel BW: 20 MHz

6 dB Bandwidth = 17.76 MHz

& Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB
75 Ref Ll ndB 6.00 dB VBW 300 kHz
20 dBm BW 17.75551102 MHz SWT 10 s unit dBm
2
1 y
-1 N)V/ \/\
-2
-3
-4
-5
-6
-7
-8
Center 5.775 GHz 2 MHz/ Span 20 MHz
Date: 17.FEB.2010 13:56:43
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DLSA-

1250 Peterson Dr., Wheeling, IL 60090

Test Date:

Company: Motorola
OFDM Access Point CAP58430US
6 dB Bandwidth - Conducted

Operator: Craig B

EUT:
Test:

Middle Channel: Frequency — 5.775 GHz

Power setting: 61
Modulation: 64QAM
Channel BW: 20 MHz

Ref Lvl

2

02-17-2010

Company:
Model Tested:
Report Number:

Motorola, Inc.
5780APUS (for USA), 5780APC (for Canada & Europe)
16018

6 dB Bandwidth = 17.80 MHz

Marker 1 [T3 ndB]

RBW 100 kHz RF Att 30 dB

=

ndB 6.00 dB VBW 300 kHz
20 dBm BW 17.79559118 MHz SWT 10 s Unit dBm
1
IFLMJ/W\M\MW

WUWWWVNMWWAWMMW%Z
\

-3

Center 5.775 GHz

Date:

17.FEB.2010

13:58:09

2 MHz/ Span 20 MHz
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DLSA-

1250 Peterson Dr., Wheeling, IL 60090

Test Date:
Company:
EUT:
Test:
Operator:

Middle Channel: Frequency — 5.775 GHz

02-17-2010

Motorola

Company:
Model Tested:
Report Number:

Motorola, Inc.
5780APUS (for USA), 5780APC (for Canada & Europe)
16018

OFDM Access Point CAP58430US
6 dB Bandwidth - Conducted

Craig B

Power setting: 61

Modulation:

256QAM

Channel BW: 20 MHz

Ref Lvl

6 dB Bandwidth = 17.76 MHz

Delta 2 [T3]

RBW 100 kHz RF Att 30 dB

0.29 dB VBW 300 kHz

20 dBm 17.75551102 MHz SWT 10 s unit dBm
2

¥2([T3] 4.30 dBn

5.766116232 GHz
1

D1 8.37 dBm A2 [TT3T7 YO 79 dB

#ﬁ%ww MMWWMM% MHzZ

- " VI[[T3] §.37 den

/ 5.78251503 \GHz

T )
-2
-3
-4
-5
-6
-7
-8

Center 5.775 GHz 2 MHz/ Span 20 MHz

Date: 17.FEB.2010 13:53:14
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

Middle Channel: Frequency — 5.775 GHz
Power setting: 61

Modulation: QPSK

Channel BW: 20 MHz

6 dB Bandwidth = 17.80 MHz

¢/ Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB
75 Ref Ll ndB 6.00 dB VBW 300 kHz
20 dBm BW 17.79559118 MHz SWT 10 s Unit dBm
2
1 1
-1 / \\
L/
-2
-3
-4
-5
-6
-7
-8
Center 5.775 GHz 2 MHz/ Span 20 MHz
Date: 17.FEB.2010 13:55:07
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

High Channel: Frequency — 5.840 GHz
Power setting: 64

Modulation: 16QAM

Channel BW: 20 MHz

6 dB Bandwidth = 17.76 MHz

& Marker 1 [T3 ndB] RBW 100 kHz  RF Att 30 dB
75 Ref Ll ndB 6.00 dB VBW 300 kHz
20 dBm BW 17.75551102 MHz SWT 10 s unit dBm
2
1 1

1/

Center 5.84 GHz 2 MHz/ Span 20 MHz
Date: 17.FEB.2010 14:01:47
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Company:
; Model Tested:
Report Number:

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-17-2010
Company: Motorola

EUT:
Test:

6 dB Bandwidth - Co

Operator: Craig B

Motorola, Inc.
5780APUS (for USA), 5780APC (for Canada & Europe)
16018

OFDM Access Point CAP58430US

nducted

High Channel: Frequency — 5.840 GHz
Power setting: 64

Modulation: 64QAM
Channel BW: 20 MHz

6 dB Bandwidth = 17.76 MHz
Marker 1 [T3 ndB] RBW 100 kHz RF Att 30 dB
% Ref Lvli ndB 6.00 dB VBW 300 kHz
20 dBm BW 17.75551102 MHz SWT 10 s unit dBm
2
1 1

-3

\

Center 5.84 GHz

Date: 17.FEB.2010 14:00:26

Page

2 MHz/ Span 20 MHz
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DLSA-

1250 Peterson Dr., Wheeling, IL 60090

Test Date:
Company:
EUT:

Test:

Operator:

Company: Motorola, Inc.
Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

02-17-2010

Motorola

OFDM Access Point CAP58430US
6 dB Bandwidth - Conducted

Craig B

High Channel: Frequency — 5.840 GHz
Power setting: 5F
Modulation:
Channel BW: 20 MHz

2

256QAM

6 dB Bandwidth = 17.76 MHz

Delta 2 [T3] RBW 100 kHz RF ALt 30 dB
é‘ Ref Lvl -0.06 dB VBW 300 kHz
20 dBm 17.75551102 MHz SWT 10 s Unit dBm
v2[[T3] -Q.27 dBn
5.83116232 GHz
221731 06 dB
L D1 5.54 dBm

-4

RSN VN OV YL [V VTV, oW R

5.84751503| GHz

\

Center

Date:

5.84 GHz
17.FEB.2010

2 MHz/ Span 20 MHz

14:05:50
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: 6 dB Bandwidth - Conducted
Operator: Craig B

High Channel: Frequency — 5.840 GHz
Power setting: 65

Modulation: QPSK

Channel BW: 20 MHz

6 dB Bandwidth = 17.76 MHz

& Marker 1 [T3 ndB] RBW 100 kHz  RF Att 30 dB
75 Ref Ll ndB 6.00 dB VBW 300 kHz
20 dBm BW 17.75551102 MHz SWT 10 s unit dBm
2
1 1

T TVNL VU VAW MWW VY TINTLN P o
I 0 I

A/ \

-4

Center 5.84 GHz 2 MHz/ Span 20 MHz

Date: 17.FEB.2010 14:03:21
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

2.0  Test Run: RF antenna conducted test — Band-edge compliance

Rule Section: Section 15.247(d) — Spurious emissions

Test Procedure: FCC KDB Publication No. 558074: Measurement of Digital
Transmission Systems Operating under Section 15.247, March 23, 2005

Description: The EUT was set to transmit in continuous mode at the lowest, middle, and
highest channel of operation. The channel bandwidth of the EUT was changed from 5
MHz to 10 MHz and 20 MHz, and the modulation of the EUT was changed from QPSK
to 16-QAM, 64-QAM, and 256-QAM. A measurement of the emission at the edge of the
authorized operating band was made for each of the above conditions. Note: Since this
testing was done for a Class Il Permissive Change, and the 10 MHz band-edge data is
already in the original report, only the 256-QAM modulation was tested for the 10 MHz
channel bandwidth condition.

Limit: This device complies with the use of power option 2. Therefore, the emission
level at the edge of the authorized operating band must be at least 30 dB down from the
highest emission level within the authorized band as measured with a 100 kHz RBW.

Results: Passed
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Lower Band-Edge Compliance - Conducted
Operator: Craig B

Comment: Band-Edge Frequency = 5.725 GHz
Band-Edge > 30 dB Below Peak In-Band Emission (power option 2 used)

Low Channel: Frequency — 5.735 GHz
Power setting: 62

Modulation: 16QAM

Channel BW: 20 MHz

& Delta 1 [T3] RBW 100 kHz  RF Att 20 dB
75 Ref Lyl ~31.51 dB VBW 300 kHz

0 dBm -18.88777555 MHz SWT 10 s unit dBm

| | -\ le—’_/_,_,_

-10

Center 5.725 GHz 5 MHz/ Span 50 MHz
Date: 17.FEB.2010 11:37:13
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Lower Band-Edge Compliance - Conducted
Operator: Craig B

Comment: Band-Edge Frequency = 5.725 GHz
Band-Edge > 30 dB Below Peak In-Band Emission (power option 2 used)

Low Channel: Frequency — 5.735 GHz
Power setting: 63

Modulation: 64QAM

Channel BW: 20 MHz

& Delta 1 [T3] RBW 100 kHz  RF Att 20 dB
4‘ Ref LvI -31.22 dB VBW 300 kHz
0 dBm ~18.88777555 MHz SWT 10 s Unit dBm
1
-1 [UAMBAA pMNE A
-2
-3

U kr\;——’_w_’_’_"

-6l

-7

-8l

-9

-10

Center 5.725 GHz 5 MHz/ Span 50 MHz

Date: 17.FEB.2010 11:39:30
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Lower Band-Edge Compliance - Conducted
Operator: Craig B

Comment: Band-Edge Frequency = 5.725 GHz
Band-Edge > 30 dB Below Peak In-Band Emission (power option 2 used)

Low Channel: Frequency — 5.735 GHz
Power setting: 5F

Modulation: 256QAM

Channel BW: 20 MHz

& Delta 1 [T3] RBW 100 kHz  RF Att 20 dB
75 Ref Lyl ~30.11 dB VBW 300 kHz

0 dBm -19.43887776 MHz SWT 10 s unit dBm

-1 AM nlu'du. M\“'AAW‘A MUIIU”

=T .

-10

Center 5.725 GHz 5 MHz/ Span 50 MHz
Date: 17.FEB.2010 11:47:49
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Lower Band-Edge Compliance - Conducted
Operator: Craig B

Comment: Band-Edge Frequency = 5.725 GHz
Band-Edge > 30 dB Below Peak In-Band Emission (power option 2 used)

Low Channel: Frequency — 5.735 GHz
Power setting: 62

Modulation: QPSK

Channel BW: 20 MHz

¢/ Delta 1 [T3] RBW 100 kHz RF Att 20 dB
4‘ Ref Lvl -31.44 dB VBW 300 kHz
0 dBm -18.88777555 MHz SWT 10 s unit dBm
1
-1 A ’““\\‘r"“"'""'\”‘
-2
-3

-5 _/-’"w_/
uu.—\;—N—”f

-6l

-7

-8l

-9

-10

Center 5.725 GHz 5 MHz/ Span 50 MHz

Date: 17.FEB.2010 11:34:42
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Upper Band-Edge Compliance - Conducted
Operator: Craig B

Comment: Band-Edge Frequency = 5.850 GHz
Band-Edge > 30 dB Below Peak In-Band Emission (power option 2 used)

High Channel: Frequency — 5.840 GHz
Power setting: 64

Modulation: 16QAM

Channel BW: 20 MHz

& Delta 1 [T3] RBW 100 kHz  RF Att 20 dB
75 Ref Lyl ~30.18 dB VBW 300 kHz
0 dBm 2.65531062 MHz SWT 10 s Unit dBm
1
B e o
_2 ‘

-10

Center 5.85 GHz 5 MHz/ Span 50 MHz
Date: 17.FEB.2010 11:00:25
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Upper Band-Edge Compliance - Conducted
Operator: Craig B

Comment: Band-Edge Frequency = 5.850 GHz
Band-Edge > 30 dB Below Peak In-Band Emission (power option 2 used)

High Channel: Frequency — 5.840 GHz
Power setting: 64

Modulation: 64QAM

Channel BW: 20 MHz

& Delta 1 [T3] RBW 100 kHz  RF Att 20 dB
75 Ref Lyl ~30.71 dB VBW 300 kHz
0 dBm 2.65531062 MHz SWT 10 s Unit dBm
1
-1 IAN oA A AR AN

-5 A
v

-6l

-7

-8l

-9

-10

Center 5.85 GHz 5 MHz/ Span 50 MHz

Date: 17.FEB.2010 11:03:35
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Upper Band-Edge Compliance - Conducted
Operator: Craig B

Comment: Band-Edge Frequency = 5.850 GHz
Band-Edge > 30 dB Below Peak In-Band Emission (power option 2 used)

High Channel: Frequency — 5.840 GHz
Power setting: 5F

Modulation: 256QAM

Channel BW: 20 MHz

¢/ Delta 1 [T3] RBW 100 kHz RF Att 20 dB
/é Ref Lvl -30.46 dB VBW 300 kHz
0 dBm 18.98797595 MHz SWT 10 s unit dBm
1
1 XVMI At A J

\}M\]" WO *4\

i 4

il -

-6l

-7

-8l

-9

-10

Center 5.85 GHz 5 MHz/ Span 50 MHz

Date: 17.FEB.2010 11:07:48
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-17-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Upper Band-Edge Compliance - Conducted
Operator: Craig B

Comment: Band-Edge Frequency = 5.850 GHz
Band-Edge > 30 dB Below Peak In-Band Emission (power option 2 used)

High Channel: Frequency — 5.840 GHz
Power setting: 65

Modulation: QPSK

Channel BW: 20 MHz

& Delta 1 [T3] RBW 100 kHz  RF Att 20 dB
75 Ref Lyl ~30.08 dB VBW 300 kHz
0 dBm 18.08617234 MHz SWT 10 s Unit dBm
1
_1 ’\/\/—’—M/“'\ WW

. |

-5 AA
v_\_\‘\_\_—\‘“

-6l

-7

-8l

-9

-10

Center 5.85 GHz 5 MHz/ Span 50 MHz

Date: 17.FEB.2010 11:01:47
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

3.0  Test Run: Power Output

Rule Section: Section 15.247(b)(3)

Test Procedure: FCC KDB Publication No. 558074: Measurement of Digital
Transmission Systems Operating under Section 15.247, March 23, 2005

- Power Output Option 2 -
- Method #3 -

Description: The pulse duration “T” measured 1.18 ms. With the RBW set to 1 MHz
and the span set to equal the EBW, the Auto-sweep time on the analyzer was 5 ms. Since
the sweep time is greater than “T”, and the EBW is larger than the largest available on the
spectrum analyzer, Method #3 was used.

The span was set to the EBW. The trigger was set to “free run”. The RBW was set to 1
MHz. The VBW was set to 1 kHz, which is greater than 1/T (846 Hz). The analyzer was
set to linear display mode. There were 500 points in the spectrum. The span (20 MHz) /
500 points = 40 kHz. 40 kHz is less than 0.5 RBW which is 500 kHz. Therefore, the
Sample detector mode was used. The sweep was set to Max Hold for 60 seconds. The
spectrum analyzer’s power measurement function was used to integrate the power levels
across the EBW of the signal.

Measurements were taken for QPSK, 16-QAM, 64-QAM, and 256-QAM modulation
types, and at the lowest, middle, and highest channels of operation.

Limit: The level measured must be no greater than what is listed on the original grant of
certification.

Results: Passed
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-15-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: Low Channel: Frequency — 5.735 GHz
Power setting: 62

Modulation: 16QAM

Channel BW: 20 MHz

Antenna gain: 16 dBi
Conducted RF Limit: 30 dBm — 10 dB (amount antenna gain is over 6 dBi) = 20 dBm.

Averaged Output Power: 76.875 mW = 18.86 dBm + 1 dB (Motorola cable from N-
Type connector to circuit board) = 19.86 dBm = 96.78 mW

Marker 1 [T3] RBW 1 MHz  RF Att 20 dB
%Ref Lvl 7.25 dBm VBW 1 kHz
10 dBm 5.74115230 GHz SWT 50 ms Unit dBm
1
v1|[T3] 1.25 dBn

5.74115230 GHz

o lnpwn Zeo lo7p o
ST OO To—

CH |BW 40.00000000 MHz

All[T3] -17.87 dB
f.84769539 MHZz
v MMMMNN“ \ vaﬁw\wﬂMNAM} dor VAMALMAIkMﬁVNL
j [

-16€6

Center 5.735 GHz 2 MHz/ Span 20 MHz
Date: 15.FEB.2010 15:47:12
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-15-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: Low Channel: Frequency — 5.735 GHz
Power setting: 63

Modulation: 64QAM

Channel BW: 20 MHz

Antenna gain: 16 dBi
Conducted RF Limit: 30 dBm — 10 dB (amount antenna gain is over 6 dBi) = 20 dBm.

Averaged Output Power: 71.476 mW = 18.54 dBm + 1 dB (Motorola cable from N-
Type connector to circuit board) = 19.54 dBm = 89.98 mW

Marker 1 [T3] RBW 1 MHz  RF Att 20 dB
%Ref Lvl 6.97 dBm VBW 1 kHz
10 dBm 5.74079158 GHz SWT 50 ms Unit dBm
1
v1|[T3] q.97 dBn

5.74079158 GHz
CHPWR 71 1476w
CH |BW 40.00000000 MHz
ALl[T3] -14.03 dB
4.20841/683 MHz

-1 Y
cof
-161c6
Center 5.735 GHz 2 MHz/ Span 20 MHz
Date: 15.FEB.2010 15:43:34
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-15-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: Low Channel: Frequency — 5.735 GHz
Power setting: 61

Modulation: 256QAM

Channel BW: 20 MHz

Antenna gain: 16 dBi
Conducted RF Limit: 30 dBm — 10 dB (amount antenna gain is over 6 dBi) = 20 dBm.

Averaged Output Power: 77.88 mW = 18.91 dBm + 1 dB (Motorola cable from N-Type
connector to circuit board) = 19.91 dBm = 98.05 mW

Marker 1 [T3] RBW 1 MHz  RF Att 20 dB
Ref Lvl 8.03 dBm VBW 1 kHz
10 dBm 5.73429860 GHz SWT 50 ms Unit dBm
1
v1|[T3] 4.03 dBn

5.73429860 GHz

CHPWR 771983 —mi
CH |BW 40.00000000 MHz
ALl[T3] -14.50 dB

AR //! N AN BN i
/ VAl

-16€6

Center 5.735 GHz 2 MHz/ Span 20 MHz

Date: 15.FEB.2010 15:54:44
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-15-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: Low Channel: Frequency — 5.735 GHz
Power setting: 62

Modulation: QPSK

Channel BW: 20 MHz

Antenna gain: 16 dBi
Conducted RF Limit: 30 dBm — 10 dB (amount antenna gain is over 6 dBi) = 20 dBm.

Averaged Output Power: 75.93 mW = 18.80 dBm + 1 dB (Motorola cable from N-Type
connector to circuit board) = 19.80 dBm = 95.60 mwW

Marker 1 [T3] RBW 1 MHz RF Att 20 dB
@Ref Lvl 7.11 dBm VBW 1 kHz
10 dBm 5.74063126 GHz SWT 50 ms unit dBm
1
Y1[[T3] 71.11 dBm

5.74063126 GHz
CHPWR 751926 mi
CH |BW 40.00000000 MHz
ALl[T3] -14.05 dB
4.36873747 MHz

oA,

-1 y
co?
-161c6
Center 5.735 GHz 2 MHz/ Span 20 MHz
Date: 15.FEB.2010 15:49:58
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-15-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Power setting: 61

Modulation: 16QAM

Channel BW: 20 MHz

Antenna gain: 16 dBi
Conducted RF Limit: 30 dBm — 10 dB (amount antenna gain is over 6 dBi) = 20 dBm.

Averaged Output Power: 70.47 mW = 18.48 dBm + 1 dB (Motorola cable from N-Type
connector to circuit board) = 19.48 dBm =88.72 mW

Marker 1 [T3] RBW 1 MHz  RF Att 20 dB
%Ref Lvl 6.78 dBm VBW 1 kHz
10 dBm 5.78159319 GHz SWT 50 ms Unit dBm
1
v1|[T3] q.78 dBn

5.78159319 GHz
CHPWR 761465
CH |BW 40.00000000 MHz
ALl[T3] -14.95 dB
-16.59318637 MHz

1

7 g AN AR A A | WWWMMMM

A (610]
-161c6
Center 5.775 GHz 2 MHz/ Span 20 MHz
Date: 15.FEB.2010 16:04:18
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-15-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Power setting: 61

Modulation: 64QAM

Channel BW: 20 MHz

Antenna gain: 16 dBi
Conducted RF Limit: 30 dBm — 10 dB (amount antenna gain is over 6 dBi) = 20 dBm.

Averaged Output Power: 57.76 mW = 17.62 dBm + 1 dB (Motorola cable from N-Type
connector to circuit board) = 18.62 dBm =72.72 mW

Marker 1 [T3] RBW 1 MHz  RF Att 20 dB
%Ref Lvl 6.13 dBm VBW 1 kHz
10 dBm 5.78115230 GHz SWT 50 ms Unit dBm
1
v1|[T3] q.13 dBn

5.78115230 GHz
SHPWR 571762 —mi
CH [BW 40.00000000 MHz
All[T3] -19.17 dB
-16.15230461 MHz

Cco
A
-16fc6

Center 5.775 GHz 2 MHz/ Span 20 MHz

Date: 15.FEB.2010 16:06:59
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-15-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Power setting: 61

Modulation: 256QAM

Channel BW: 20 MHz

Antenna gain: 16 dBi
Conducted RF Limit: 30 dBm — 10 dB (amount antenna gain is over 6 dBi) = 20 dBm.

Averaged Output Power: 76.44 mW = 18.83 dBm + 1 dB (Motorola cable from N-Type
connector to circuit board) = 19.83 dBm =96.23 mW

Marker 1 [T3] RBW 1 MHz  RF Att 20 dB
@Ref Lvl 7.94 dBm VBW 1 kHz
10 dBm 5.77437876 GHz SWT 50 ms Unit dBm
1
v1|[T3] 1.94 dBn

5.77437876 GHz

CHTPHR 761435y
CH |BW 30.00000000 MHz
1 Al|[T3] -19.45 dB

N APNFN Nl
/ < Wil

yiN co
-161c6
Center 5.775 GHz 2 MHz/ Span 20 MHz
Date: 15.FEB.2010 15:58:01
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-15-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Power setting: 61

Modulation: QPSK

Channel BW: 20 MHz

Antenna gain: 16 dBi
Conducted RF Limit: 30 dBm — 10 dB (amount antenna gain is over 6 dBi) = 20 dBm.

Averaged Output Power: 68.43 mW = 18.35 dBm + 1 dB (Motorola cable from N-Type
connector to circuit board) = 19.35 dBm =86.15 mW

Marker 1 [T3] RBW 1 MHz  RF Att 20 dB
@Ref Lvl 6.61 dBm VBW 1 kHz
10 dBm 5.78135271 GHz SWT 50 ms Unit dBm
1
v1|[T3] q.61 dBn

5.781359271 GHz
CHPWR 681429
CH |BW 40.00000000 MHz
ALl[T3] -19.08 dB

-16.35270541 MHZz

7 T

ﬁwdwmwwJ¢Hmem¢~wwwvwwM~M\\NwaMMJMANANM*V%”VV““MJXM4~M\

co

A
-16€6

Center 5.775 GHz 2 MHz/ Span 20 MHz
Date: 15.FEB.2010 16:01:18
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-15-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: High Channel: Frequency — 5.840 GHz
Power setting: 64

Modulation: 16QAM

Channel BW: 20 MHz

Antenna gain: 16 dBi
Conducted RF Limit: 30 dBm — 10 dB (amount antenna gain is over 6 dBi) = 20 dBm.

Averaged Output Power: 73.24 mW = 18.65 dBm + 1 dB (Motorola cable from N-Type
connector to circuit board) = 19.65 dBm =92.20 mW

Marker 1 [T3] RBW 1 MHz  RF Att 20 dB
%Ref Lvl 7.01 dBm VBW 1 kHz
10 dBm 5.84454910 GHz SWT 50 ms Unit dBm
1
v1|[T3] 1.01 dBn

5.84454910 GHz
SHPWR 731238 —mw
CH [BW 40.00000000 MHz
All[T3] -14.97 dB
-14.54909820 MHz

1
7 WWMWWM WMWM

A (610]
-161c6
Center 5.84 GHz 2 MHz/ Span 20 MHz
Date: 15.FEB.2010 15:33:39
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-15-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: High Channel: Frequency — 5.840 GHz
Power setting: 64

Modulation: 64QAM

Channel BW: 20 MHz

Antenna gain: 16 dBi
Conducted RF Limit: 30 dBm — 10 dB (amount antenna gain is over 6 dBi) = 20 dBm.

Averaged Output Power: 60.72 mW =17.83 dBm + 1 dB (Motorola cable from N-Type
connector to circuit board) = 18.83 dBm = 76.44 mW

Marker 1 [T3] RBW 1 MHz  RF Att 20 dB
%Ref Lvl 6.14 dBm VBW 1 kHz
10 dBm 5.84527054 GHz SWT 50 ms Unit dBm
1
v1|[T3] q.14 dBn

5.84527054 GHz
SHPWR 60—F24—m
CH|BW 40.00000000 MHz
AL[[T3] -1§.97 dB
-15.27054108 MHZz

r4-

oAl A N VY W VI N

AP A= 4 w&ﬁqNM“N“J AR AT TAGA T A

Cco
A
-16fc6

Center 5.84 GHz 2 MHz/ Span 20 MHz

Date: 15.FEB.2010 15:36:56

Page -204 of 281-



Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-15-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: High Channel: Frequency — 5.840 GHz
Power setting: 5F

Modulation: 256QAM

Channel BW: 20 MHz

Antenna gain: 16 dBi
Conducted RF Limit: 30 dBm — 10 dB (amount antenna gain is over 6 dBi) = 20 dBm.

Averaged Output Power: 45.544 mW = 16.584 dBm + 1 dB (Motorola cable from N-
Type connector to circuit board) = 17.584 dBm = 57.34 mW

Marker 1 [T3] RBW 1 MHz  RF Att 20 dB
@Ref Lvl 5.73 dBm VBW 1 kHz
10 dBm 5.83929860 GHz SWT 50 ms Unit dBm
1
v1|[T3] 4.73 dBn

5.83929860 GHz
CH [BW 40.00000000 MHz
All[T3] -19.64 dB
J9.29859719 MHz

o lnpwn
ST

Cco

-16fcH

Center 5.84 GHz 2 MHz/ Span 20 MHz
Date: 15.FEB.2010 14:42:39
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-15-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Maximum Conducted Power Averaged

Operator: Craig B

Comment: High Channel: Frequency — 5.840 GHz
Power setting: 65

Modulation: QPSK

Channel BW: 20 MHz

Antenna gain: 16 dBi
Conducted RF Limit: 30 dBm — 10 dB (amount antenna gain is over 6 dBi) = 20 dBm.

Averaged Output Power: 77.387 mW =18.89 dBm + 1 dB (Motorola cable from N-
Type connector to circuit board) = 19.89 dBm = 97.42 mW

Marker 1 [T3] RBW 1 MHz  RF Att 20 dB
@Ref Lvl 7.09 dBm VBW 1 kHz
10 dBm 5.83561122 GHz SWT 50 ms Unit dBm
1
v1|[T3] 1.09 dBn

5.83561/122 GHz
SHPWR 771387 —mw
CH [BW 40.00000000 MHz
All[T3] -19.02 dB
15.61122244 MHz

2 L
-

Aol

7 //“'\W A =) A bt \‘\.M b 3 ~ w\\

A (610]
-161c6
Center 5.84 GHz 2 MHz/ Span 20 MHz
Date: 15.FEB.2010 15:25:52
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

4.0 Test Run: RF antenna conducted test

Rule Section: Section 15.247(d) — Spurious emissions

Test Procedure: FCC KDB Publication No. 558074: Measurement of Digital
Transmission Systems Operating under Section 15.247, March 23, 2005

Description: The EUT was set to transmit in continuous mode.

Measurements were taken for QPSK, 16-QAM, 64-QAM, and 256-QAM modulation
types, and at the lowest, middle, and highest channels of operation. Measurements were
taken for the 5 MHz, 10 MHz, and 20 MHz channel bandwidth settings.

Limit: This device complies with the use of power option 2. Therefore, all
harmonics/spurs must be at least 30 dB down from the highest emission level within the
authorized band as measured with a 100 kHz RBW.

Results: Passed
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency — 5.735 GHz
Channel BW: 20 MHz

Power setting: 62

Modulation: 16QAM

Frequency Range: 30 to 1000 MHz
Limit =-23.32 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -55.52 dBm VBW 300 kHz
0 dBm 976.67334669 MHz SWT 245 ms unit dBm

2

D1 -23.32 dBm

Y, b i A g AR gl it ApANANIRA S GG WMW

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 16.FEB.2010 13:44:39
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency — 5.735 GHz
Channel BW: 20 MHz

Power setting: 62

Modulation: 16QAM

Frequency Range: 1 to 10 GHz
Limit =-23.32 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy' Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm 6.68 dBm VBW 300 kHz
0 dBm 5.74348697 GHz SWT 2.25 s unit dBm

2

4H

D1 -23.32 dBm

-6l
-7
-8
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 16 .FEB.2010 13:40:26
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency — 5.735 GHz
Channel BW: 20 MHz

Power setting: 62

Modulation: 16QAM

Frequency Range: 10 to 18 GHz
Limit =-23.32 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -49.92 dBm VBW 300 kHz
0 dBm 17.66332665 GHz SWT 2's unit dBm

2

D1 -23.32 dBm

1
‘5 [PV SRR VI S VOS] (i G AT IV T B

-6l
-7
-8
Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 16 .FEB.2010 13:41:25
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency — 5.735 GHz
Channel BW: 20 MHz

Power setting: 62

Modulation: 16QAM

Frequency Range: 18 to 26 GHz
Limit =-23.32 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -46.14 dBm VBW 300 kHz
0 dBm 23.14629259 GHz SWT 2's unit dBm

2

D1 -23.32 dBm

-3
-4
1
_5 QWAWVAJNNAMNWNlJyIM“UJ%&*AvAQN%MﬂNL&
wa\AvawMﬁ”VNV¢d\JU”
-6l
-7
-8
Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 16 .FEB.2010 13:42:26
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018
1250 Peterson Dr., Wheeling, IL 60090
Test Date: 02-16-2010
Company: Motorola
EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B
Comment: Low Channel: Frequency — 5.735 GHz
Channel BW: 20 MHz
Power setting: 62
Modulation: 16QAM

Frequency Range: 26 to 40 GHz
Limit =-23.32 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
4‘ 20 dBm -30.14 dBm VBW 300 kHz
0 dBm 39.77555110 GHz SWT 3.5 s unit dBm

2

D1 -23.32 dBm

1
) WJ-”/M !
B WWWWWMM\;W
-5l
-6l
-7
-8l
Start 26 GHz 1.4 GHz/ Stop 40 GHz
Date: 16.FEB.2010 13:43:33
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018
1250 Peterson Dr., Wheeling, IL 60090
Test Date: 02-16-2010
Company: Motorola
EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B
Comment: Low Channel: Frequency — 5.735 GHz
Channel BW: 20 MHz
Power setting: 63
Modulation: 64QAM

Frequency Range: 30 to 1000 MHz
Limit =-23.81 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
4‘ 20 dBm -56.01 dBm VBW 300 kHz
0 dBm 978.61723447 MHz SWT 245 ms unit dBm

2

—D1 -23.81 dBm

-3l
-4
-5l
1
5 v‘w‘v‘«‘“A“ MWWWWMWMMWWWM
-7
-8l
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 16.FEB.2010 13:51:19
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018
1250 Peterson Dr., Wheeling, IL 60090
Test Date: 02-16-2010
Company: Motorola
EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B
Comment: Low Channel: Frequency — 5.735 GHz
Channel BW: 20 MHz
Power setting: 63
Modulation: 64QAM

Frequency Range: 1 to 10 GHz
Limit =-23.81 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

¢/ Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
4‘ 20 dBm 6.19 dBm VBW 300 kHz
0 dBm 5.74348697 GHz SWT 2.25 s unit dBm
2
1 T
A 4
-1
-2
D1 -23.81 dBm
-3l
-4
-5l w Av""‘w‘h
R T e e A AA A A
-6l
-7
-8l
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 16.FEB.2010 13:47:03
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018
1250 Peterson Dr., Wheeling, IL 60090
Test Date: 02-16-2010
Company: Motorola
EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B
Comment: Low Channel: Frequency — 5.735 GHz
Channel BW: 20 MHz
Power setting: 63
Modulation: 64QAM

Frequency Range: 10 to 18 GHz
Limit =-23.81 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy' Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
4‘ 20 dBm -49.62 dBm VBW 300 kHz
0 dBm 14.93787575 GHz SWT 2's unit dBm

2

—D1 -23.81 dBm

-6l
-7
-8
Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 16 .FEB.2010 13:48:01
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018
1250 Peterson Dr., Wheeling, IL 60090
Test Date: 02-16-2010
Company: Motorola
EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B
Comment: Low Channel: Frequency — 5.735 GHz
Channel BW: 20 MHz
Power setting: 63
Modulation: 64QAM

Frequency Range: 18 to 26 GHz
Limit =-23.81 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy' Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
4‘ 20 dBm -45.63 dBm VBW 300 kHz
0 dBm 25.91983968 GHz SWT 2's unit dBm

2

—D1 -23.81 dBm

e AN, 7 i M

-6l
-7
-8
Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 16 .FEB.2010 13:49:10
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency — 5.735 GHz
Channel BW: 20 MHz

Power setting: 63

Modulation: 64QAM

Frequency Range: 26 to 40 GHz
Limit =-23.81 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm -29.97 dBm VBW 300 kHz
0 dBm 39.46693387 GHz SWT 3.5 s unit dBm

2

D1 -23.81 dBm

) I I PANIRIS LN o WW\WW

-5
-6
-7
-8
Start 26 GHz 1.4 GHz/ Stop 40 GHz
Date: 16.FEB.2010 13:50:12
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018
1250 Peterson Dr., Wheeling, IL 60090
Test Date: 02-16-2010
Company: Motorola
EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B
Comment: Low Channel: Frequency — 5.735 GHz
Channel BW: 20 MHz
Power setting: 61
Modulation: 256QAM

Frequency Range: 30 to 1000 MHz
Limit =-22.98 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

¢/ Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
4‘ 20 dBm -55.36 dBm VBW 300 kHz
0 dBm 805.61122244 MHz SWT 245 ms unit dBm

2

D1 -22.98 dBm

T

-8

Start 30

MHz 97 MHz/ Stop 1 GHz

Date: 16.FEB.2010 13:58:18
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DLSA-

1250 Peterson Dr., Wheeling, IL 60090

Test Date:
Company:
EUT:

Test:
Operator:
Comment:
Channel BW:
Power setting
Modulation:

Company: Motorola, Inc.
Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

02-16-2010

Motorola

OFDM Access Point CAP58430US
Spurious Emissions - Conducted
Craig B

Low Channel: Frequency — 5.735 GHz
20 MHz

161

256QAM

Frequency Range: 1 to 10 GHz
Limit =-22.98 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used

power option 2)
Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm 7.02 dBm VBW 300 kHz
0 dBm 5.74348697 GHz SWT 2.25 s Unit dBm
2
1 +
A 4
-1
-2
- D1 -22.98 dBm
-3
-4
-5 Ml

-6
-7
-8
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 16.FEB.2010 13:53:51
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018
1250 Peterson Dr., Wheeling, IL 60090
Test Date: 02-16-2010
Company: Motorola
EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B
Comment: Low Channel: Frequency — 5.735 GHz
Channel BW: 20 MHz
Power setting: 61
Modulation: 256QAM

Frequency Range: 10 to 18 GHz
Limit =-22.98 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

¢/ Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
4‘ 20 dBm -49.04 dBm VBW 300 kHz
0 dBm 14 .53707415 GHz SWT 2s unit dBm
2
1
-1
-2
D1 -22.98 dBm
-3l
-4
1
5 Y
-6l
-7
-8l
Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 16.FEB.2010 13:54:54
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018
1250 Peterson Dr., Wheeling, IL 60090
Test Date: 02-16-2010
Company: Motorola
EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B
Comment: Low Channel: Frequency — 5.735 GHz
Channel BW: 20 MHz
Power setting: 61
Modulation: 256QAM

Frequency Range: 18 to 26 GHz
Limit =-22.98 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

¢/ Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
4‘ 20 dBm -46.84 dBm VBW 300 kHz
0 dBm 22.71342685 GHz SWT 2s unit dBm
2
1
-1
-2
D1 -22.98 dBm
-3l
-4
1
5 T . AN bt LN
MM i ALY
-6l
-7
-8l
Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 16.FEB.2010 13:55:56
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018
1250 Peterson Dr., Wheeling, IL 60090
Test Date: 02-16-2010
Company: Motorola
EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B
Comment: Low Channel: Frequency — 5.735 GHz
Channel BW: 20 MHz
Power setting: 61
Modulation: 256QAM

Frequency Range: 26 to 40 GHz
Limit =-22.98 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -30.39 dBm VBW 300 kHz
0 dBm 39.71943888 GHz SWT 3.5 s unit dBm

2

D1 -22.98 dBm

-5l
-6l
-7
-8
Start 26 GHz 1.4 GHz/ Stop 40 GHz
Date: 16 .FEB.2010 13:57:02
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency — 5.735 GHz
Channel BW: 20 MHz

Power setting: 62

Modulation: QPSK

Frequency Range: 30 to 1000 MHz
Limit =-23.01 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -55.32 dBm VBW 300 kHz
0 dBm 947 .51503006 MHz SWT 245 ms unit dBm

2

—D1 -23.01 dBm

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 16.FEB.2010 13:38:17
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Low Channel: Frequency — 5.735 GHz
Channel BW: 20 MHz

Power setting: 62

Modulation: QPSK

Frequency Range: 1 to 10 GHz
Limit =-23.01 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy' Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm 6.99 dBm VBW 300 kHz
0 dBm 5.74348697 GHz SWT 2.25 s unit dBm

2

—D1 -23.01 dBm

-3l

-4

-5 ; AL
WMWMMMU\NW L«»«WL\WMJ\MAM

-6l

-7

-8l
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 16.FEB.2010 13:33:49
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018
1250 Peterson Dr., Wheeling, IL 60090
Test Date: 02-16-2010
Company: Motorola
EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B
Comment: Low Channel: Frequency — 5.735 GHz
Channel BW: 20 MHz
Power setting: 62
Modulation: QPSK

Frequency Range: 10 to 18 GHz
Limit =-23.01 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy' Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
4‘ 20 dBm -49.70 dBm VBW 300 kHz
0 dBm 12.69338677 GHz SWT 2's unit dBm

2

—D1 -23.01 dBm

-6l
-7
-8
Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 16 .FEB.2010 13:34:52
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018
1250 Peterson Dr., Wheeling, IL 60090
Test Date: 02-16-2010
Company: Motorola
EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B
Comment: Low Channel: Frequency — 5.735 GHz
Channel BW: 20 MHz
Power setting: 62
Modulation: QPSK

Frequency Range: 18 to 26 GHz
Limit =-23.01 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy' Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
4‘ 20 dBm -46.18 dBm VBW 300 kHz
0 dBm 25.90380762 GHz SWT 2's unit dBm

2

—D1 -23.01 dBm

MWW\W&MVAV J}«VAM'!}H#V

-6l
-7
-8l
Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 16.FEB.2010 13:35:58
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018
1250 Peterson Dr., Wheeling, IL 60090
Test Date: 02-16-2010
Company: Motorola
EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B
Comment: Low Channel: Frequency — 5.735 GHz
Channel BW: 20 MHz
Power setting: 62
Modulation: QPSK

Frequency Range: 26 to 40 GHz
Limit =-23.01 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -30.23 dBm VBW 300 kHz
0 dBm 39.35470942 GHz SWT 3.5 s unit dBm

2

—D1 -23.01 dBm

-6l
-7
-8l
Start 26 GHz 1.4 GHz/ Stop 40 GHz
Date: 16 .FEB.2010 13:37:06
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Channel BW: 20 MHz

Power setting: 61

Modulation: 16QAM

Frequency Range: 30 to 1000 MHz
Limit =-24.11 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm -55.53 dBm VBW 300 kHz
0 dBm 825.05010020 MHz SWT 245 ms unit dBm

2

D1 -24.11 dBm

-4

i, Jmmwmwwmwwwmwwwwmwwwww

Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 16.FEB.2010 14:18:46
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DLSA-

1250 Peterson Dr., Wheeling, IL 60090

Test Date:
Company:
EUT:

Test:
Operator:
Comment:
Channel BW:
Power setting
Modulation:

Company: Motorola, Inc.
Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

02-16-2010

Motorola

OFDM Access Point CAP58430US
Spurious Emissions - Conducted

Craig B

Middle Channel: Frequency — 5.775 GHz
20 MHz

161

16QAM

Frequency Range: 1 to 10 GHz
Limit =-24.11 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

Max/Ref Lvl Marker 2 [T3] RBW 100 kHz RF Att 10 dB
20 dBm _44.52 dBm VBW 300 kHz
0 dBm 5.63527054 GHz SWT 2.25 s Unit dBm
2
v2|[T3] -44.52 dBn
5.63527054 GHz
1 T VITTT3] 589 dBN
Y 5.77955912 GHz
-1
-2
| D1 -24.11 dBm
-3
—4 5
_5| I Ao

-6
-7
-8
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 16.FEB.2010 14:14:26
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Channel BW: 20 MHz

Power setting: 61

Modulation: 16QAM

Frequency Range: 10 to 18 GHz
Limit =-24.11 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -50.04 dBm VBW 300 kHz
0 dBm 14.98597194 GHz SWT 2's unit dBm

2

D1 -24.11 dBm

-6l
-7
-8
Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 16 .FEB.2010 14:15:29
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Channel BW: 20 MHz

Power setting: 61

Modulation: 16QAM

Frequency Range: 18 to 26 GHz
Limit =-24.11 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -46.53 dBm VBW 300 kHz
0 dBm 22.98597194 GHz SWT 2's unit dBm

2

D1 -24.11 dBm

-3l
-4
1
5 - MMWM AN A
FWRIWVS IEA ST AW, Sl i )
-6l
-7
-8l
Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 16.FEB.2010 14:16:27
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Channel BW: 20 MHz

Power setting: 61

Modulation: 16QAM

Frequency Range: 26 to 40 GHz
Limit =-24.11 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm -29.89 dBm VBW 300 kHz
0 dBm 39.43887776 GHz SWT 3.5 s unit dBm

2

D1 -24.11 dBm

4 WWWWWMMWW

-6
-7
-8
Start 26 GHz 1.4 GHz/ Stop 40 GHz
Date: 16.FEB.2010 14:17:31
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Channel BW: 20 MHz

Power setting: 61

Modulation: 64QAM

Frequency Range: 30 to 1000 MHz
Limit = -25.30 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm -55.73 dBm VBW 300 kHz
0 dBm 955.29058116 MHz SWT 245 ms unit dBm

2

D1 -25.3 dBm

-4

ol NAAAN bt fr M Mot WM«MWWMN«MW“WWMM

Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 16.FEB.2010 14:25:15
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Channel BW: 20 MHz

Power setting: 61

Modulation: 64QAM

Frequency Range: 1 to 10 GHz
Limit = -25.30 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

Max/Ref Lvi Marker 2 [T3] RBW 100 kHz RF Att 10 dB
20 dBm ~44.18 dBm VBW 300 kHz

0 dBm 5.63527054 GHz SWT 2.25 s Unit dBm

’ v2|[T3] -44.18 dBn

5.63527/054 GHz

1 1 VIIT3] —70 dBn

v 5.77955912 GHz

D1 -25.3 dBm

-3l

-4 >

-5 T ,/W‘wﬂ
WWMWW INTUNIYE ¥ WP W VIORN

-6l

-7

-8l
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 16.FEB.2010 14:21:02
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Spurious Emissions - Conducted

Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz

Channel BW: 20 MHz

Power setting: 61

Modulation: 64QAM

Frequency Range: 10 to 18 GHz
Limit =-25.30 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -49.98 dBm VBW 300 kHz
0 dBm 12.96593186 GHz SWT 2's unit dBm

2

D1 -25.3 dBm

-3l

-4
v

-5l

VYT PN IENWASS LU\ TRWLVN

-6l

-7

-8l

Start 10 GHz 800 MHz/ Stop 18 GHz

Date: 16.FEB.2010 14:22:07
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Spurious Emissions - Conducted

Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz

Channel BW: 20 MHz

Power setting: 61

Modulation: 64QAM

Frequency Range: 18 to 26 GHz
Limit =-25.30 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy' Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
4‘ 20 dBm -47.02 dBm VBW 300 kHz
0 dBm 25.93587174 GHz SWT 2's unit dBm

2

D1 -25.3 dBm

L VMwwwiwme AN LALIN A M

-6l
-7
-8
Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 16 .FEB.2010 14:23:13
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Spurious Emissions - Conducted

Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz

Channel BW: 20 MHz

Power setting: 61

Modulation: 64QAM

Frequency Range: 26 to 40 GHz
Limit =-25.30 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -30.85 dBm VBW 300 kHz
0 dBm 39.43887776 GHz SWT 3.5 s unit dBm

2

D1 -25.3 dBm

(—

-6l
-7
-8
Start 26 GHz 1.4 GHz/ Stop 40 GHz
Date: 16.FEB.2010 14:24:12
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Spurious Emissions - Conducted

Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz

Channel BW: 20 MHz

Power setting: 61

Modulation: 256QAM

Frequency Range: 30 to 1000 MHz
Limit =-22.90 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

¢/ Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
4‘ 20 dBm -55.43 dBm VBW 300 kHz
0 dBm 797.83567134 MHz SWT 245 ms unit dBm

2

D1 -22.9 dBm

e i Lt M A s hgroin Al MMMMMMW

Start 30

MHz 97 MHz/ Stop 1 GHz

Date: 16.FEB.2010 14:05:38
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Spurious Emissions - Conducted

Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz

Channel BW: 20 MHz

Power setting: 61

Modulation: 256QAM

Frequency Range: 1 to 10 GHz
Limit =-22.90 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

Max/Ref Lvl Marker 2 [T3] RBW 100 kHz RF Att 10 dB
% 20 dBm -47.99 dBm VBW 300 kHz

0 dBm 5.63527054 GHz SWT 2.25 s unit dBm

? Y2|[T3] -47.99 dBn

5.63527054 GHz

1 E3 VIIT3] —T0 dBn

5.77959912 GHz

D1 -22.9 dBm

-3
-4
2
” N
-6
-7
-8
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 16.FEB.2010 14:01:20
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Channel BW: 20 MHz

Power setting: 61

Modulation: 256QAM

Frequency Range: 10 to 18 GHz
Limit =-22.90 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm -48.94 dBm VBW 300 kHz
0 dBm 14.08817635 GHz SWT 2s unit dBm

2

D1 -22.9 dBm

-3
-4
1
Y
-5 | )
WWMWW“WMWMWMAMMMW
-6
-7
-8
Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 16 .FEB.2010 14:02:17
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Channel BW: 20 MHz

Power setting: 61

Modulation: 256QAM

Frequency Range: 18 to 26 GHz
Limit =-22.90 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm -45.96 dBm VBW 300 kHz
0 dBm 21.86372745 GHz SWT 2s unit dBm

2

D1 -22.9 dBm

-3
-4
1

- A MWWMM/* T VL

[ A AL ANM WWAN A ks
-6l
-7
-8

Start 18 GHz 800 MHz/ Stop 26 GHz

Date: 16.FEB.2010 14:03:20
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Spurious Emissions - Conducted

Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz

Channel BW: 20 MHz

Power setting: 61

Modulation: 256QAM

Frequency Range: 26 to 40 GHz
Limit =-22.90 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -29.89 dBm VBW 300 kHz
0 dBm 39.41082164 GHz SWT 3.5 s unit dBm

2

D1 -22.9 dBm

1
-3 M v
-4 A/JMM MVJWWM W
-5l
-6l
-7
-8l
Start 26 GHz 1.4 GHz/ Stop 40 GHz
Date: 16.FEB.2010 14:04:34
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Spurious Emissions - Conducted

Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz

Channel BW: 20 MHz

Power setting: 61

Modulation: QPSK

Frequency Range: 30 to 1000 MHz
Limit = -24.49 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

¢/ Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
4‘ 20 dBm -56.10 dBm VBW 300 kHz
0 dBm 961.12224449 MHz SWT 245 ms unit dBm

2

D1 -24.49 dBm

6 Wwwmwmwwwmwmmwwwwwwwww

Start 30

MHz 97 MHz/ Stop 1 GHz

Date: 16.FEB.2010 14:12:20
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Channel BW: 20 MHz

Power setting: 61

Modulation: QPSK

Frequency Range: 1 to 10 GHz
Limit = -24.49 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

Max/Ref Lvi Marker 2 [T3] RBW 100 kHz RF Att 10 dB

20 dBm ~43.93 dBm VBW 300 kHz
0 dBm 5.63527054 GHz SWT 2.25 s Unit dBm

2
v | [713] -44.93 dBn
5.63527/054 GHz
1 1 VIIT3] OS5I dBn
Y

5.779585912 GHz

D1 -24.49 dBm

-6l
-7
-8
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 16 .FEB.2010 14:08:11
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Channel BW: 20 MHz

Power setting: 61

Modulation: QPSK

Frequency Range: 10 to 18 GHz
Limit = -24.49 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -49.86 dBm VBW 300 kHz
0 dBm 14.50501002 GHz SWT 2's unit dBm

2

D1 -24.49 dBm

4~

WWWMMWWWJMWWM

-6l
-7
-8
Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 16 .FEB.2010 14:09:12
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Spurious Emissions - Conducted

Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz

Channel BW: 20 MHz

Power setting: 61

Modulation: QPSK

Frequency Range: 18 to 26 GHz
Limit = -24.49 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

¢/ Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
4‘ 20 dBm -46.76 dBm VBW 300 kHz
0 dBm 25.88777555 GHz SWT 2s unit dBm
2
1
-1
-2
D1 -24.49 dBm
-3l
-4
1
N "WM*\N . W LY
-5 Ll | A VNN
i~ AP TN AP AP
-6l
-7
-8l
Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 16 .FEB.2010 14:10:12
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US

Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: Middle Channel: Frequency — 5.775 GHz
Channel BW: 20 MHz

Power setting: 61

Modulation: QPSK

Frequency Range: 26 to 40 GHz
Limit = -24.49 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm -30.31 dBm VBW 300 kHz
0 dBm 38.06412826 GHz SWT 3.5 s unit dBm

2

D1 -24.49 dBm

-6
-7
-8
Start 26 GHz 1.4 GHz/ Stop 40 GHz
Date: 16.FEB.2010 14:11:15
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.840 GHz
Channel BW: 20 MHz

Power setting: 64

Modulation: 16QAM

Frequency Range: 30 to 1000 MHz
Limit =-24.27 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -55.53 dBm VBW 300 kHz
0 dBm 939.73947896 MHz SWT 245 ms unit dBm

2

D1 -24.27 dBm

-6 ‘L%p¢AhJNMLWMJJMW\WW”WMNAWkMNWhNﬂﬁ«Ab¢“m}vﬂkad*mAJJ}VJURJJJuwAMMI&MLW

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 16.FEB.2010 14:39:01

Page -248 of 281-



Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.840 GHz
Channel BW: 20 MHz

Power setting: 64

Modulation: 16QAM

Frequency Range: 1 to 10 GHz
Limit = -24.27 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

Max/Ref Lvi Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm 5.73 dBm VBW 300 kHz
0 dBm 5.85170341 GHz SWT 2.25 s unit dBm
2
1 1
v

D1 -24.27 dBm

A |

i WW MMWMMWW A " WAVLWMWWJMMW

-6l
-7
-8l
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 16.FEB.2010 14:34:46
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.840 GHz
Channel BW: 20 MHz

Power setting: 64

Modulation: 16QAM

Frequency Range: 10 to 18 GHz
Limit =-24.27 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -49.09 dBm VBW 300 kHz
0 dBm 14.52104208 GHz SWT 2's unit dBm

2

D1 -24.27 dBm

-6l
-7
-8l
Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 16 .FEB.2010 14:35:45
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.840 GHz
Channel BW: 20 MHz

Power setting: 64

Modulation: 16QAM

Frequency Range: 18 to 26 GHz
Limit =-24.27 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -45.99 dBm VBW 300 kHz
0 dBm 25.93587174 GHz SWT 2's unit dBm

2

D1 -24.27 dBm

-3l
-4
1
_5 N NMWMML/ g Pl
MR NTA W
-6l
-7
-8l
Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 16.FEB.2010 14:36:48
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.840 GHz
Channel BW: 20 MHz

Power setting: 64

Modulation: 16QAM

Frequency Range: 26 to 40 GHz
Limit = -24.27 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm -30.16 dBm VBW 300 kHz
0 dBm 38.09218437 GHz SWT 3.5 s unit dBm

2

D1 -24.27 dBm

y WWWWWWMWW 7

-5
-6
-7
-8
Start 26 GHz 1.4 GHz/ Stop 40 GHz
Date: 16.FEB.2010 14:37:53
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018
1250 Peterson Dr., Wheeling, IL 60090
Test Date: 02-16-2010
Company: Motorola
EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B
Comment: High Channel: Frequency — 5.840 GHz
Channel BW: 20 MHz
Power setting: 64
Modulation: 64QAM

Frequency Range: 30 to 1000 MHz
Limit = -25.40 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

¢/ Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
4‘ 20 dBm -55.31 dBm VBW 300 kHz
0 dBm 957.23446894 MHz SWT 245 ms unit dBm

2

D1 -25.4 dBm

-8

Start 30

MHz 97 MHz/ Stop 1 GHz

Date: 16.FEB.2010 14:32:33
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.840 GHz
Channel BW: 20 MHz

Power setting: 64

Modulation: 64QAM

Frequency Range: 1 to 10 GHz
Limit = -25.40 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

Max/Ref Lvl Marker 2 [T3] RBW 100 kHz  RF Att 10 dB
20 dBm ~39.41 dBm VBW 300 kHz

0 dBm 5.70741483 GHz SWT 2.25 s Unit dBm

’ v2|[T3] -39.41 dBn

5.70741483 GHz

1 0 VIIT3] 60 dBN

v 5.83366733 GHz

D1 -25.4 dBm

-3l
2
4 v
-5 Al
JUN oy
| WWMMWMMWWW MLk JAL AN AU
-6l
-7
-8l
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 16.FEB.2010 14:28:09
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018
1250 Peterson Dr., Wheeling, IL 60090
Test Date: 02-16-2010
Company: Motorola
EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B
Comment: High Channel: Frequency — 5.840 GHz
Channel BW: 20 MHz
Power setting: 64
Modulation: 64QAM

Frequency Range: 10 to 18 GHz
Limit = -25.40 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy' Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
4‘ 20 dBm -49.66 dBm VBW 300 kHz
0 dBm 13.52705411 GHz SWT 2's unit dBm

2

D1 -25.4 dBm

WWWWW NI LA A A AL

-6l
-7
-8
Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 16 .FEB.2010 14:29:13
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018
1250 Peterson Dr., Wheeling, IL 60090
Test Date: 02-16-2010
Company: Motorola
EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B
Comment: High Channel: Frequency — 5.840 GHz
Channel BW: 20 MHz
Power setting: 64
Modulation: 64QAM

Frequency Range: 18 to 26 GHz
Limit = -25.40 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

¢/ Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
4‘ 20 dBm -46.50 dBm VBW 300 kHz
0 dBm 23.35470942 GHz SWT 2s unit dBm
2
1
-1
-2
D1 -25.4 dBm
-3l
-4
1
-5 % /\J_MWM ‘,\/‘A’NAVMAA/\AA‘M‘;M&
-6l
-7
-8l
Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 16.FEB.2010 14:30:09

Page -256 of 281-



Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018
1250 Peterson Dr., Wheeling, IL 60090
Test Date: 02-16-2010
Company: Motorola
EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B
Comment: High Channel: Frequency — 5.840 GHz
Channel BW: 20 MHz
Power setting: 64
Modulation: 64QAM

Frequency Range: 26 to 40 GHz
Limit = -25.40 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -30.07 dBm VBW 300 kHz
0 dBm 39.74749499 GHz SWT 3.5 s unit dBm

2

D1 -25.4 dBm

-5l
-6l
-7
-8
Start 26 GHz 1.4 GHz/ Stop 40 GHz
Date: 16 .FEB.2010 14:31:15
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018
1250 Peterson Dr., Wheeling, IL 60090
Test Date: 02-16-2010
Company: Motorola
EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B
Comment: High Channel: Frequency — 5.840 GHz
Channel BW: 20 MHz
Power setting: 5F
Modulation: 256QAM

Frequency Range: 30 to 1000 MHz
Limit =-25.90 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

¢/ Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
4‘ 20 dBm -55.78 dBm VBW 300 kHz
0 dBm 863.92785571 MHz SWT 245 ms unit dBm

2

D1 -25.9 dBm

I 3 VOPRIRY VRTVURN 1 TUTRTY PTIV) (PPRUN OYTVRYY FFORVAT? ISY) GV PV

Start 30

MHz 97 MHz/ Stop 1 GHz

Date: 16.FEB.2010 14:53:33
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.840 GHz
Channel BW: 20 MHz

Power setting: 5F

Modulation: 256QAM

Frequency Range: 1 to 10 GHz
Limit = -25.90 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

Max/Ref Lvi Marker 2 [T3] RBW 100 kHz RF Att 10 dB
20 dBm ~42.11 dBm VBW 300 kHz
0 dBm 5.70741483 GHz SWT 2.25 s Unit dBm
2
v2|[T3] -47.11 dBn
5.70741483 GHz
1 VIIT3] —T0 dBn
% 5.83366733 GHz

D1 -25.9 dBm

-3l

—4 2

- WWW'M’M
MWWPM“W‘W LVYTVE VTV S

-6l

-7

-8l
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 16.FEB.2010 14:48:58
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.840 GHz
Channel BW: 20 MHz

Power setting: 5F

Modulation: 256QAM

Frequency Range: 10 to 18 GHz
Limit = -25.90 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm -49.94 dBm VBW 300 kHz
0 dBm 15.01803607 GHz SWT 2s unit dBm

2

D1 -25.9 dBm

-4

-6
-7
-8
Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 16.FEB.2010 14:50:05
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DLSA-

1250 Peterson Dr., Wheeling, IL 60090

Test Date:
Company:
EUT:
Test:
Operator:
Comment:

Channel BW:

Company: Motorola, Inc.
Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

02-16-2010

Motorola

OFDM Access Point CAP58430US
Spurious Emissions - Conducted

Craig B

High Channel: Frequency — 5.840 GHz

Power setting: 5F
256QAM

Modulation:

20 MHz

Frequency Range: 18 to 26 GHz
Limit =-25.90 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used

power option

Max/Ref
% 20 dBm
0 dBm

2

2)

Lvl

Marker 1 [T3] RBW 100 kHz RF Att 10 dB
-46.58 dBm VBW 300 kHz
21.87975952 GHz SWT 2's unit dBm

D1 -25

.9 dBm

A AN IRV O PO el

Start 18 GHz

800 MHz/ Stop 26 GHz

Date: 16.FEB.2010 14:51:05
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018
1250 Peterson Dr., Wheeling, IL 60090
Test Date: 02-16-2010
Company: Motorola
EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B
Comment: High Channel: Frequency — 5.840 GHz
Channel BW: 20 MHz
Power setting: 5F
Modulation: 256QAM

Frequency Range: 26 to 40 GHz
Limit =-25.90 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -29.84 dBm VBW 300 kHz
0 dBm 39.38276553 GHz SWT 3.5 s unit dBm

2

D1 -25.9 dBm

T OO O s W il e

<
%
L

-5l
-6l
-7
-8l
Start 26 GHz 1.4 GHz/ Stop 40 GHz
Date: 16 .FEB.2010 14:52:06
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018
1250 Peterson Dr., Wheeling, IL 60090
Test Date: 02-16-2010
Company: Motorola
EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B
Comment: High Channel: Frequency — 5.840 GHz
Channel BW: 20 MHz
Power setting: 65
Modulation: QPSK

Frequency Range: 30 to 1000 MHz
Limit =-24.42 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

¢/ Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
/ 20 dBm -56.03 dBm VBW 300 kHz
0 dBm 978.61723447 MHz SWT 245 ms unit dBm

2

D1 -24.42 dBm

7% FVREVON FRVYUPYY NPV VRS PRIV NP IR JRRVUUAA VW BT U i

-8

Start 30

MHz 97 MHz/ Stop 1 GHz

Date: 16.FEB.2010 14:46:19

Page -263 of 281-



Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.840 GHz
Channel BW: 20 MHz

Power setting: 65

Modulation: QPSK

Frequency Range: 1 to 10 GHz
Limit = -24.42 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

Max/Ref Lvl Marker 2 [T3] RBW 100 kHz RF Att 10 dB
% 20 dBm -39.15 dBm VBW 300 kHz
0 dBm 5.70741483 GHz SWT 2.25 s unit dBm
? Y2|[T3] -39.15 dBnj
5.70741483 GHz
1 1 VIIT3] o958 dBn
v

5.83364733 GHz

D1 -24.42 dBm

-4

-6
-7
-8
Start 1 GHz 900 MHz/ Stop 10 GHz
Date: 16.FEB.2010 14:41:30
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-16-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B

Comment: High Channel: Frequency — 5.840 GHz
Channel BW: 20 MHz

Power setting: 65

Modulation: QPSK

Frequency Range: 10 to 18 GHz
Limit = -24.42 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
20 dBm -49.48 dBm VBW 300 kHz
0 dBm 14.63326653 GHz SWT 2s unit dBm

2

D1 -24.42 dBm

-4

-6
-7
-8
Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 16.FEB.2010 14:42:36
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018
1250 Peterson Dr., Wheeling, IL 60090
Test Date: 02-16-2010
Company: Motorola
EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B
Comment: High Channel: Frequency — 5.840 GHz
Channel BW: 20 MHz
Power setting: 65
Modulation: QPSK

Frequency Range: 18 to 26 GHz
Limit =-24.42 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

¢/ Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
4‘ 20 dBm -46.13 dBm VBW 300 kHz
0 dBm 25.90380762 GHz SWT 2s unit dBm
2
1
-1
-2
D1 -24.42 dBm
-3l
-4
1
_5 | ) MM‘;W'\MMV\/\W*%W%WMM\AWW
i ANV S A A AP
-6l
-7
-8l
Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 16.FEB.2010 14:43:43
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Company: Motorola, Inc.
DLs ; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
: i: Report Number: 16018
1250 Peterson Dr., Wheeling, IL 60090
Test Date: 02-16-2010
Company: Motorola
EUT: OFDM Access Point CAP58430US
Test: Spurious Emissions - Conducted
Operator: Craig B
Comment: High Channel: Frequency — 5.840 GHz
Channel BW: 20 MHz
Power setting: 65
Modulation: QPSK

Frequency Range: 26 to 40 GHz
Limit =-24.42 dBm

All Spurious Emissions at Least 30 dB below Peak Level of In Band Frequency (used
power option 2)

éy, Max/Ref Lvl Marker 1 [T3] RBW 100 kHz RF Att 10 dB
// 20 dBm -29.19 dBm VBW 300 kHz
0 dBm 39.35470942 GHz SWT 3.5 s unit dBm

2

D1 -24.42 dBm

-5l
-6l
-7
-8l
Start 26 GHz 1.4 GHz/ Stop 40 GHz
Date: 16.FEB.2010 14:45:06
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

5.0  Test Run: Power Spectral Density (PSD)

Rule Section: Section 15.247(e)

Test Procedure: FCC KDB Publication No. 558074: Measurement of Digital
Transmission Systems Operating under Section 15.247, March 23, 2005

Description: The EUT was set to transmit at the lowest, middle, and highest channel of
operation. The channel bandwidth of the EUT was changed from 5 MHz to 10 MHz and
20 MHz, and the modulation of the EUT was changed from QPSK to 16-QAM, 64-
QAM, and 256-QAM. Since Power Output Option 2 was used, Option 2 for measuring
PSD was also used. A peak detector was used. Since the device was transmitting at less
than 100% duty cycle, video triggering and gating were set so that the entire sweep
occurred while the transmitter was transmitting on full power pulses. The analyzer was
set to trace average 100 traces in power averaging mode. The Power Spectral Density
was measured and recorded for each condition.

Limit: The peak level measured must be no greater than +8 dBm.

Results: Passed
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-18-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
Low Channel: Frequency — 5.735 GHz

Power setting: 62

Modulation: 16QAM

Channel BW: 20 MHz

Limit; +8 dBm

Power Spectral Density = -2.48 dBm

Marker 1 [T3] RBW 3 kHz RF Att 20 dB
Ref Lvl -2.48 dBm VBW 10 kHz
10 dBm 5.74055110 GHz SWT 5.6 s Unit dBm

1

-4
-5
-6
-7
-8
-9
Center 5.735 GHz 2 MHz/ Span 20 MHz
Date: 18.FEB.2010 07:18:18
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-18-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
Low Channel: Frequency — 5.735 GHz

Power setting: 63

Modulation: 64QAM

Channel BW: 20 MHz

Limit: +8 dBm
Power Spectral Density = -3.24 dBm
Marker 1 [T3] RBW 3 kHz RF Att 20 dB
%Ref Lvi -3.24 dBm VBW 10 kHz
10 dBm 5.74271543 GHz SWT 5.6 s unit dBm
1
s L

-4
-5
-6
-7
-8
-9
Center 5.735 GHz 2 MHz/ Span 20 MHz
Date: 18.FEB.2010 07:21:27
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-18-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
Low Channel: Frequency — 5.735 GHz

Power setting: 61

Modulation: 256QAM

Channel BW: 20 MHz

Limit: +8 dBm
Power Spectral Density = 0.65 dBm
Marker 1 [T3] RBW 3 kHz RF Att 20 dB
Ref Lvli 0.65 dBm VBW 10 kHz
10 dBm 5.74295591 GHz SWT 5.6 s unit dBm
1
1
. y
-1
-2 v
-3
-4 - -
-5
-6
-7
-8
-9
Center 5.735 GHz 2 MHz/ Span 20 MHz
Date: 18.FEB.2010 07:25:08
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DLSA-

1250 Peterson Dr., Wheeling, IL 60090

Test Date:
Company:
EUT:
Test:
Operator:

Comment:

Modulation:

Company: Motorola, Inc.
Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

02-18-2010

Motorola

OFDM Access Point CAP58430US
Power Spectral Density - Conducted

Craig B

PSD Option 2 with Peak Detector
Low Channel: Frequency — 5.735 GHz
Power setting: 62

QPSK

Channel BW: 20 MHz

Limit: +8 dBm
Power Spectral Density = -2.09 dBm
Marker 1 [T3] RBW 3 kHz RF Att 20 dB
Ref Lvli -2.09 dBm VBW 10 kHz
10 dBm 5.74055110 GHz SWT 5.6 s unit dBm
1
1
-1
-2
-3 M’
-4
-5
-6
-7
-8
-9
Center 5.735 GHz 2 MHz/ Span 20 MHz
Date: 18.FEB.2010 07:15:19
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-18-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
Middle Channel: Frequency — 5.775 GHz

Power setting: 61

Modulation: 16QAM

Channel BW: 20 MHz

Limit: +8 dBm
Power Spectral Density = -3.51 dBm
Marker 1 [T3] RBW 3 kHz RF Att 20 dB
%Ref Lvi -3.51 dBm VBW 10 kHz
10 dBm 5.78271543 GHz SWT 5.6 s unit dBm

1

-10‘[”@
-2

-4
-5l
-6l
-7
-8l
-9
Center 5.775 GHz 2 MHz/ Span 20 MHz
Date: 18.FEB.2010 07:35:07
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-18-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
Middle Channel: Frequency — 5.775 GHz

Power setting: 61

Modulation: 64QAM

Channel BW: 20 MHz

Limit: +8 dBm
Power Spectral Density = -4.89 dBm
Marker 1 [T3] RBW 3 kHz RF Att 10 dB
%Ref Lvi -4.89 dBm VBW 10 kHz
0 dBm 5.77614228 GHz SWT 5.6 s unit dBm

-5l

-6l

-7

-8l

-9

-10

Center 5.775 GHz 2 MHz/ Span 20 MHz

Date: 18.FEB.2010 07:39:14

Page -274 of 281-



Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-18-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
Middle Channel: Frequency — 5.775 GHz

Power setting: 61

Modulation: 256QAM

Channel BW: 20 MHz

Limit: +8 dBm
Power Spectral Density = 0.22 dBm
Marker 1 [T3] RBW 3 kHz RF Att 20 dB
Ref Lvli 0.22 dBm VBW 10 kHz
10 dBm 5.77081162 GHz SWT 5.6 s unit dBm
1
1
A 4
-10
-2 '
-3
—4 s
-5
-6
-7
-8
-9
Center 5.775 GHz 2 MHz/ Span 20 MHz
Date: 18.FEB.2010 07:28:35
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-18-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
Middle Channel: Frequency — 5.775 GHz

Power setting: 61

Modulation: QPSK

Channel BW: 20 MHz

Limit; +8 dBm

Power Spectral Density = -2.97 dBm

Marker 1 [T3] RBW 3 kHz RF Att 20 dB
Ref Lvl -2.97 dBm VBW 10 kHz
10 dBm 5.78271543 GHz SWT 5.6 s Unit dBm

1

-5l
-6l
-7
-8l
-9
Center 5.775 GHz 2 MHz/ Span 20 MHz
Date: 18.FEB.2010 07:31:59
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DLSA-

1250 Peterson Dr., Wheeling, IL 60090

Test
Com
EUT
Test:
Oper

Com

Modulation:
Channel BW: 20 MHz

Date:
pany:

ator:

ment:

Limit;

@ Ref Lvl

0 dBm

Company: Motorola, Inc.
Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

02-18-2010

Motorola

OFDM Access Point CAP58430US
Power Spectral Density - Conducted

Craig B

PSD Option 2 with Peak Detector
High Channel: Frequency — 5.840 GHz
Power setting: 64

16QAM
+8 dBm
Power Spectral Density = -3.65 dBm
Marker 1 [T3] RBW 3 kHz RF Att 10 dB
-3.65 dBm VBW 10 kHz
5.83228457 GHz SWT 5.6 s unit dBm

-5

-6

-7

-8

-9

-10

Center 5.84 GHz 2 MHz/ Span 20 MHz

Date: 18.FEB.2010 07:45:34
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DLSA-

1250 Peterson Dr., Wheeling,

Test Date:
Company:
EUT:
Test:
Operator:

Comment:
Modulation:

Limit;

@ Ref Lvl

0 dBm

Company: Motorola, Inc.
Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018
IL 60090
02-18-2010
Motorola

OFDM Access Point CAP58430US
Power Spectral Density - Conducted

Craig B

PSD Option 2 with Peak Detector
High Channel: Frequency — 5.840 GHz
Power setting: 64

64QAM
Channel BW: 20 MHz

+8 dBm

Power Spectral Density = -4.67 dBm

Marker 1 [T3] RBW 3 kHz RF Att 10 dB

-4.67 dBm VBW 10 kHz
5.84555110 GHz SWT 5.6 s unit dBm

-1 N Il ‘

1

i

i

-10

Center

5.84 GHz

2 MHz/ Span 20 MHz

Date: 18.FEB.2010 07:42:38
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DLSA-

1250 Peterson Dr., Wheeling, IL 60090

Company: Motorola, Inc.
Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

Test Date: 02-18-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
High Channel: Frequency — 5.840 GHz

Power setting: 5F

Modulation: 256QAM

Channel BW: 20 MHz

Limit: +8 dBm
Power Spectral Density = -2.69 dBm
% Marker 1 [T3] RBW 3 kHz RF Att 10 dB
Ref Lvli -2.69 dBm VBW 10 kHz
0 dBm 5.83965932 GHz SWT 5.6 s unit dBm
-10 W
2 ik 1
_30 ”A
-4
-5
-6
-7
-8
-9
-10
Center 5.84 GHz 2 MHz/ Span 20 MHz
Date: 18.FEB.2010 07:51:43
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
Report Number: 16018

1250 Peterson Dr., Wheeling, IL 60090

Test Date: 02-18-2010

Company: Motorola

EUT: OFDM Access Point CAP58430US
Test: Power Spectral Density - Conducted
Operator: Craig B

Comment: PSD Option 2 with Peak Detector
High Channel: Frequency — 5.840 GHz

Power setting: 65

Modulation: QPSK

Channel BW: 20 MHz

Limit: +8 dBm
Power Spectral Density = -3.91 dBm
Marker 1 [T3] RBW 3 kHz RF Att 10 dB
Ref Lvl -3.91 dBm VBW 10 kHz
0 dBm 5.83889780 GHz SWT 5.6 s unit dBm

-7

-8

-10

Center 5.84 GHz 2 MHz/ Span 20 MHz
Date: 18.FEB.2010 07:48:25
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Company: Motorola, Inc.
; Model Tested: 5780APUS (for USA), 5780APC (for Canada & Europe)
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